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EST Technology Co., Ltd.

Applicant/ Shenzhen Fujia Appliance Co., Ltd.

Manufacturer: 5F of Building F, Hengchangrong (xinghui) Sci-Tech. Park, Huaning Road,

Address: Longhua District, Shenzhen, Guangdong, P.R. China

Factory 1: Shenzhen Fujia Appliance Co., Ltd.

Address: 5F of Building F, Hengchangrong (xinghui) Sci-Tech. Park, Huaning Road,
Longhua District, Shenzhen, Guangdong, P.R. China

Factory 2: Huizhou Fujia Appliance Tech. Co., Ltd.

Address: Building B of Yaoyu Ind. Park, Shatian Town, Huiyang District,
Huizhou, Guangdong, P.R. China

E.U.T: Switching Adapter

. . FJ-SW2017xxxyyyy, FI-SW2017xxxyyyyD

Mudel e (xxx, yyyy, are variable, Please see section 1.3 of the report)

Trade Name: ———— Serial No.: ===

Date of Receipt: Jul. 29, 2017 Date of Test: Jul. 29~Aug. 21, 2017

Test Specification:

EN 55032:2015+A1:2020 / BS EN 55032:2015+A1:2020

EN 55032:2015+A11:2020 / BS EN 55032:2015+A11:2020

EN 55035:2017+A11:2020 / BS EN 55035:2017+A11:2020

EN IEC 61000-3-2:2019+A1:2021 / BS EN IEC 61000-3-2:2019+A1:2021
EN 61000-3-3:2013+A1:2019+A2:2021 /

BS EN 61000-3-3:2013+A1:2019+A2:2021

Test Result: The equipment under test was found to be compliance with the requirements
of the standards applied.
Prepared by: Reviewed by:
ond [y Vb
Lena/ Assistant Sean/ Engineer Iceman Hu / Manager
Other Aspects:

This report base on the previous report with report number: ESTE-E1708037-4,
Add BS criteria to the report

Abbreviations: OK/P=passed

fail/F=failed  n.a/N=not applicable E.U.T=equipmeni under tested

This test report is based on a single evaluation of one sample of above mentioned products. It is not permiited 1o be
duplicated in exiracts without written approval of EST Technology Co., Ltd. The statement of compliance in this report is
based on the limit in the test standard, the measurement unceriainty is not considered,

EST.

EST Technology Co., Lid.
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1. GENERAL PRODUCT INFORMATION

1.1. Product Function

Refer to Technical Construction Form and User Manual.

1.2. Description of Device (EUT)

Description
Model No.

Switching Adaptor
FJ-SW20170906000D, FJ-SW20171086000D, FJ-SW20173301970D,

FJ-SW20175401200D, FJ-SW20170906000, FJ-SW20171086000,
FJ-SW20173301970, FJ-SW20175401200

System Input Voltage
AC Line
PC Line

AC 100-240V, 50/60Hz
Unshielded, Detachable 1.5 m
Unshielded, Undetachable 1.5 m

1.3. Difference between Model Numbers

Model list:
Output Output Max.
Model Number Voltage Current Output Transformer
Range (Vdc) | Range (A) |Power (W)
FJ-SW2017xxxyyyy 2017-T1
FJ-SW2017xxxyyyyD 5.0-9.0 0.1-6.0 54 (Sec winding
(xxx=050-090, yyyy=0100-6000) ®0.45mm*6P*3Ts)
FJ-SW2017xxxyyyy 2017-T2
FJ-SW2017xxxyyyyD 9.5-19.5 0.1-6.0 65 (Sec winding
(xxx=095-195, yyyy=0100-6000) ®0.45mm*4P*6Ts)
FJ-SW2017xxxyyyy 2017-T3
FJ-SW2017xxxyyyyD 20.0-33.0 0.1-3.25 65 (Sec winding
(xxx=200-330, yyyy=0100-3250) ®0.50mm*2P*10Ts)
FJ-SW2017xxxyyyy 2017-T4
FJ-SW2017xxxyyyyD 36.0-54.0 0.1-1.80 65 (Sec winding
(xxx=360-540, yyyy=0100-1800) ®0.45mm*2P*18Ts)

Note:

The output voltage is rising in steps of 0.5V

The output current is rising in steps of 0.01A
Output voltage multiplied with output current are only tested up to the max. output power.

EST Technology Co., Ltd.
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Note:

Variable: W Range of variable: Content:
X is a 3 digit number code, The represents the output voltage,
XX from 050 represents the output voltage is 5.0V
050-090,095-195,200-330,360-540 P P geiss.
This represents the output current in
‘y’ is a 4 digit number code, Ampere after dividing by 100 by step
yyyy from 0100 to 6000 of 0.01A, for example, 0100 represents
the output current is 1.0A.
model FJ-SW2017XXXyyyy, FJ-SW2017XXXyyyy FJ-SW2017XXXyyyy
FJ-SW2017xxxyyyyD FJ-SW2017xxxyyyyD FJ-SW2017xxxyyyyD
Components (xxx=050-085) (xxx=095-175) (xxx=180-275)
C6 Min.47uF, 400V Min.47uF, 400V Min.47uF, 400V
C7,C22 Min. 10V Min. 16V Min. 25V
Q4 Min.40V, 40A Min.80V, 40A Min.150V, 10A
model FJ-SW2017XXXyYYY, FJ-SW2017%xXyyyy
Components FJ-SW2017xxxyyyyD (xxx=280-395) | FJ-SW2017xxxyyyyD (Xxxx=400-540)
C6 Min.47uF, 400V Min.47uF, 400V
C7,c22 Min. 35V Min. 40V
Q4 Min.300V, 10A Min.400V, 5A

1.4. Independent Operation Modes

ﬂ'.‘!

The basic operation modes are:
1.4.1. Full Load
1.4.2. Half Load

1.4.3. No Load

EST Technology Co., Ltd.

Report No. ESTE-E1708037-5
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2. TEST STANDARDS AND SITES

2.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION(EN 55032:2015+A1:2020)

Description of Test Item Standard Limits Results
Conducted disturb Class B PASS
onducted disturbance
EN 55032:2015+A1:2020 ini i ini
at mains terminals Minimum passing margin is
4.94dB at 0.17MHz
Asymmetric mode conducted Class B NIA
i u
)./ . EN 55032:2015+A1:2020 More than *** dB below the limit
emissions )
line.
Class B PASS
Radiated disturbance EN 55032:2015+A1:2020 Minimum passing margin is
3.16dB at 36.79MHz
) . EN IEC
Harmonic current emissions Class A N/A

61000-3-2:2019+A1:2021

_ . EN 61000-3-3:2013+ )
Voltage fluctuations & flicker Section 4.4 PASS
Al1:2019+A2:2021

IMMUNITY (EN 55035:2017+A11:2020)

Performance|Observation

Description of Test Item Basic Standard o o Results
Criteria Criteria
Electrostatic discharge (ESD) | EN 61000-4-2:2009 B A PASS
Radio-frequency,Continuous | EN 61000-4-3:2006+ A A PASS
radiated disturbance Al1:2008+A2:2010
Electrical fast transient (EFT) | EN 61000-4-4:2012 B A PASS
Surge (Input a.c. power port) | EN 61000-4-5:2014 B A PASS
Radlo-frequ_ency,Contlnuous EN 61000-4-6:2014 A PASS
conducted disturbance
:Z‘I’(‘j’er frequency magnetic | £\ 67000-4-8:2010 A A PASS
\oltage dips, >95% reduction B A PASS
Voltage dips, 30% reduction | EN 61000-4-11:2004 C B PASS
Voltage interruptions C B PASS
N/A is an abbreviation for Not Applicable.
EST Technology Co., Ltd. Report No. ESTE-E1708037-5 Page 6 of 204
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2.2. Test Facilities
EMC Lab

Name of Firm

Site Location

Certificated by CNAS, CHINA
Registration No.: L5288
This Certificate is valid until: November 12, 2023

Certificated by FCC, USA
Designation Number: CN1215
This Certificate is valid until: January 31, 2024

Certificated by A2LA, USA
Registration No.: 4366.01
This Certificate is valid until: January 31, 2024

Certificated by Industry Canada
CAB identifier No.: CN0035
This Certificate is valid until: January 31, 2024

Certificated by VVCCI, Japan

Registration No.:C-14103; T-20073; R-13663;
R-20103; G-20097

Date of registration: Apr. 20, 2020

This Certificate is valid until: Apr. 19, 2023

Certificated by TUV Rheinland, Germany
Registration No.: UA 50413872 0001
Date of registration: July 31, 2018

Certificated by Intertek
Registration No.: 2011-RTL-L2-64
Date of registration: November 08, 2018

EST Technology Co., Ltd.

Chilingxiang, Qishantou, Santun, Houjie, Dongguan,
Guangdong, China
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2.3.List of Test and Measurement Instruments

2.3.1. For conducted emission at the mains terminals test (2# conduction)

Equipment Manufacturer Model No. Serial No. Last Cal. |[Next Cal.
EMI Test Receiver Rohde & Schwarz |ESPR3 EST-EQ70 June 13,22 |1 Year
Artificial Mains Network  [Rohde & Schwarz |ENV216 EST-E048 June 13,22 |1 Year
Test Software Audix e3-6.111221a [N/A N/A N/A
2.3.2. For radiated emission test (2# 966 radiation)
Equipment Manufacturer Model No. Serial No. Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz |ESCI3 EST-EQ71 June 13,22 |1 Year
Bilog Antenna Teseq CBL 6111D |EST-EQ53 June 13,22 |1 Year
Test Software Audix e3-6.111221a [N/A N/A N/A
2.3.3. For harmonic current emissions and voltage fluctuations/flicker test
Equipment Manufacturer Model No. Serial No. Last Cal. [Next Cal.
Power Analyzer California Instruments |30011X-208-cTS |[EST-EQ11 June 13,22 |1 Year
Voltage Source California Instruments |30011X-208 EST-EO012 June 13,22 |1 Year
Test Software California Instruments [CTS N/A N/A N/A
2.3.4. For electrostatic discharge immunity test
Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
ESD Generator HAEFELY ONYX16 EST-E013 |June 13,22 |1 Year
2.3.5. Radio Frequency Electromagnetic Field Immunity (R/S) Test
Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
Signal Generator Agilent N5181A EST-E060 |June 13,22 |1 Year
Power Amplifier SKET HAP801000M-250W |[EST-E061 |N/A N/A
Power Amplifier SKET HAP0103G-75W |EST-E062 [N/A N/A
Power Amplifier SKET HAP0306G-50W |EST-E063 [N/A N/A
Power Meter Agilent E4419B EST-E064 |June 13,22 |1 Year
Power sensor Agilent E9301A EST-E065 |June 13,22 |1 Year
Power sensor HP E9301A EST-E066 |June 13,22 |1 Year
Antenna Schwarzbeck STLP 9129 EST-E059 |N/A N/A
E-Field Probe Narda EP-601 EST-E067 |June 13,22 |1 Year
Test Software SKET EMC-S V1.2.0.48 [N/A N/A
2.3.6. For electrical fast transient/burst immunity test
Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EFT Generator EMC PARTNER |TRANSIENT 2000 |EST-EQ74 |June 13,22 |1 Year
Capacitive Coupling Clamp |[HAEFELY IP4AA EST-E040 |June 13,22 |1 Year
2.3.7. For surge immunity test
Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
Surge Controller HAEFELY PSURGES8000 |EST-E015 |[June 13,22 |1 Year
Surge Impulse Module |HAEFELY PIM100 EST-E016 |[June 13,22 |1 Year
Surge Coupling Network  |HAEFELY PCD100 EST-E017 |June 13,22 |1 Year

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4

Page 8 of 204




2.3.8. For injected currents susceptibility test

Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
Signal Generator Rohde &Schwarz |SMB100A EST-E025 |[June 13,22 |1 Year
Power Amplifier FRANKONIA CIT-10 EST-E021 |June 13,22 |1 Year
Power Meter Rohde &Schwarz |[NRVS EST-E027 |June 13,22 |1 Year
CDN FRANKONIA CDN-M2+M3 |EST-E022 |June 13,22 |1 Year
EM-Clamp FRANKONIA EMCL-20 EST-E042 [June 13,22 |1 Year
Test Software SKET EMC-S V1.2.0.80 [N/A N/A
2.3.9.For power frequency magnetic field immunity test
Equipment Manufacturer Model No. Serial No.  |Last Cal. |Next Cal.
Magnetic Field Tester |HAEFELY MFES 100 EST-E018 [June 13,22 |1 Year
2.3.10.For voltage dips and short interruptions immunity test
Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
DIPS Tester EMC PARTNER |TRANSIENT 2000 |EST-E074 |June 13,22 |1 Year

Note: All calibration reports of the equipment were provided by LiSai calibration and Testing

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4
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3. TEST SET-UP AND OPERATION MODES

3.1. Principle of Configuration Selection

Emission: The equipment under test (EUT) was configured to measure its highest
possible radiation level. The test modes were adapted accordingly in
reference to the Operating Instructions.

Immunity: The equipment under test (EUT) was configured to the representative
operating mode and conditions.

3.2. Block Diagram of Test Set-up

System Diagram of Connections Between EUT and Simulators

EMI
i DC Line
AC Mains « AC Line EUT Dummy Load
EMS
i DC Line
AC Mains « AC Line EUT Dummy Load

(EUT: Switching Adaptor)

3.3. Test Operation Mode and Test Software
Refer to Test Setup in clause 4 & 5.

3.4. Special Accessories and Auxiliary Equipment
None.

3.5. Countermeasures to Achieve EMC Compliance
None.

EST EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 10 of 204
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4. EMISSION TEST RESULTS

4.1. Conducted Emission at The Mains Terminals Test

RESULT : Pass

Test procedure @ EN 55032:2015+A1:2020

Frequencyrange :  0.15~30MHz

Test Site : 2# Conduction Shielded Room

Limits : EN55032:2015+A1:2020 Class B

Test Setup

Date of test : Jul. 31~Aug. 08, 2017

Model No. . FJ-SW20170906000D, FJ-SW20171086000D, FJ-SW20173301970D,

FJ-SW20175401200D, FJ-SW20170906000, FJ-SW20171086000,
FJ-SW20173301970, FJ-SW20175401200

Input Voltage : AC 230V/50Hz, AC 110V/60Hz

Operation Mode :  Full Load, Half Load, No Load

The frequency range from 150 kHz to 30 MHz was investigated.
The bandwidth of the test receiver was set at 9 kHz.

The test data of the worst case condition(s) was reported on the following page.

EUT

PC System

80cm
>80cm

‘ 4_>| 80cm

Receiver LISN

Note: Test uncertainty: +3.40dB at a level of confidence of 95%.(2#CE)

EST EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 11 of 204
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Test Data

80

Level (dBuV)

Date: 2017-07-31

70

Eu\\ EN 55032 QP

EN 55032 AV

10
0

'10.15
Site no
Env. / Ins.
Limit
Engineer
EUT
Power
M/

Teat Mods

Freq.
(MHz)

L
]
]

TR R
[ s s e Y s R |
(5]

EsL,

2 5 1 2 5 10 20

Frequency (MHz)

: 2# Contuction Shield Room Data no. : 263

! Temp:27.3'C Humi:5@.E8% Fre==2:101.50kFalNE Fhase : NEUIRAL
: EN 55032 (F

+ Sid

+ Switching Adaptor

+ AC 230V/50Hz

: FJ-5W20175401200

: Full Leoad(Output:54V/L1.2R)

T+Y
LISNH Cable Emission

Factor Loas Eeading Level Limits Margin Eemark
(dB) {dB) {dBuV) (dBuw) (dBuv) {dB)
9.52 9.81 30.67 50.00 54.24 4.24 Average
9.52 g.21 39.32 58.65 o4.234 6.2 QP
9.58 .20 2E8.84 4g8.00 04.24 e.24 Average
9.548 9.80 37.57 58.33 ad.24 7.31 QF
9.680 9.80 18.60 38.00 52.44 14,44 Everage
9.60 9.80 28.03 47.43 62,44 15.01 QP
3.60 9.82 17.58 37.00 51.95 14.35 Average
g.60 9.82 25.77 45.189 8l.495 le.7¢ QP
9.80 9.83 7.57 27.00 50.48 23.48 Average
9.80 9.83 l16.24 35.&87 e0.48 24.79 QP
9.60 9.83 4.57 24.00 50.02 26.02 Lverage
.60 9.83 14.47 33.90 60.02 26.12 QE

EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 12 of 204
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Level (dBuV) Date: 2017-07-31

a0
70
Eu\ | EN 55032 QP
EN 55032 AV
501 {171 |
40
30 1M
20
10
0
-10
A5 2 5 1 2 ] 10 20 30
Frequency (MHz)
Site no : 24 Contucticn Shield Room Data no. : 261
Env. / Ins. 1 Temp:27.3'C Humi:56.8% Fre==2:101.50kFaINE Fhase : LINE
Limit : EN 55032 QF
Enginser : Sid
EOT : Switching Adaptoer
Power : AC 230V/50H=z
M/N : FJ-5W20175401200
T=at Mode : Full Lead(Output:54V/1.23)
T4
LISH Cable Emission
Freq. Factor Loas Eeading Level Limits Margin Eemark
(MHZ) (dB) (dB) {dBuV) (dBuv) (dBuw) {dB)
1 0.17 9.861 8.81 20,58 40.00 55.21 15.2 Lverage
2 0.17 9.81 8.81 32.2 51.&5 85.21 13.5¢6 QP
3 0.17 .61 g.80 28.5%8 48.00 54.72 8.72 Everage
) 0.17 9.8l g.80 36.35 55.78 6d.72 g.598 QF
5 0.19 9.8l 3,20 27.58 47.00 54,24 7.24 Rverage
6 0.19 9.61 2,20 35.84 55.25 54,24 g.99 QP
7 0.2 8.8l 9.80 19.59 39.00 52.44 13,44 Average
] 0.2 9.8l 9.80 268.85 46.08 02.44 16.38 QP
E] 0.24 .81 8.82 18.57 38.00 52.08 14,08 Lverage
10 0.24 9.581 .82 26.23 45,686 62.08 16.42 QE
11 0.80 9.861 9.81 &.78 26.20 44,00 19.80 Average
2 0.80 9.61 9.81 14.93 34.35 56.00 21.65 QP
EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 13 of 204
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80

Level (dBuV)

Date: 2017-08-08

70

50

40

30

20

10

5“\ |

EN 55032 QP

EMN 55032 AV

A5 .

Site no
Env. / Ina.
Limic
Enginesser
EUT

Bower

M/N

Test Mode

EstL.

EST Technology Co., Ltd.

5 1 2 5 10
Frequency (MHz)
£44 Shield Room Data no. 217
Temp:£4.5'C Humi: 4% Fre==2:101.50kFa LINE Fhase : NEUIRAL
EN 55032 QF
S5id

Switching Adapteor

AC 110V/elHz

FJ-5W20173301970
Full Load(Output:33V/1.874)
Y

Report No. ESTE-E1708037-4
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Level (dBuV)

Date: 2017-08-08

ﬁ"\ |

EN 55032 QP

EN 55032 AV

19 .

a0
70
50
40
30
20
10
]
Site no
Env. / Ins.
Limit
Engineer
EUT
Power
M/N

Teat Mode

EsL,

! Temp:24.5'C Bumi:42% Fre==a:101.50kFa LINE Fhase :

5 1 2 5
Frequency (MHz)

244 Shield Room Data no.

: EN 55032 QF
: Sid

.

Switching Adaptor
AC 110V/eOHz

FJ-3W20173301970

: Full Leoad(Output:33V/1.874)

Y

EST Technology Co., Ltd. Report No. ESTE-E1708037-4
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Level (dBuV)

Date: 2017-08-08

E“\ |

EN 55032 QP

EN 55032 AV

a0

70

50

40

30

20

10

Q15 .

Site no
Env. / Ins.
Limit
Engineer
EUT
Dower
M/NH

Ieat Mods

EsL,

5 1 2 5 10
Frequency (MHz)
€44 Shield Reom Data no. H
Temp:24.5'C Humi:4E% Fre=s:101.50kFa LINE Fhase : LINE

: EN 55032 QF
+ Sid
: Switching RAdaptor

: AC 230V/50Hz

FJ-SW20173301870
Full Lead(Output:33V/1.978)
¥
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20

Page 16 of 204

30



30

EII]Lwel (dBuV) Date: 2017-08-08
70
ﬁu\ | EN 55032 QP
/
50 | EN 55032 A\
40
30
20
10
0
A5 . 5 1 2 5 10 20
Frequency (MHz)
Site no i 844 Shield Room Data no. : 22
Env. / Ina. : Temp:24.5'C Humi:42% Fres=2:101.50kFa LINE Fhase : NEUIRAL
Limit : EN 55032 (QF
Enginesr : Sid
EUI + Switching RAdaptor
Cower : AC 230V/S50Hz
M/N : FJ-5W20173301870
Test Mode : Full Lead(Output:33V/1.972)
¥

EsL,

EST Technology Co., Ltd. Report No. ESTE-E1708037-4
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Level (dBuV)

Date: 2017-08-08

of T

EM 55032 QP

EN 55032 AV

a0

70

50

40

30

20

10

GJS .

Site no
Env. / Ina.
Limit
Enginesr
EUT
Cower
M/H

Ieat Mode

EstL.

: 844 Shield Rcom

2 5 10 20
Frequency (MHz)

anE

Data no. : 225

1 Temp:24.5'C Humi:4E8% Fres=:101.50kFa LINE Fhase : NEUIRAL

: EN 55032 QB

+ Sid

Switching Adapter

: AC 230V/50Hz

: FJ-5W20170%0e000

: Full Leoad(Output:gV/Ea)
¥

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4 Page 18 of 204

30



Level (dBuV)

Date: 2017-08-08

Eu\ | EN 55032 QP

EN 55032 AV

80
70
50
40
30
20
10
0.15 .
Site no
Env. / Ins.
Limic
Engineer
EUT
Power
M/N

Ieat Mode

EsL,

5 1 2 5 10 20
Frequency (MHz)

oy

i 844 Shield Room Data no. : 227
: Temp:24.5'C Humi:428% Fress:101.50kFa LINE Fhase : LINE
: EN 55032 QF
:+ 5id
i Switching Adaptor
+ AC 230V/50Hz
: FJ-5W20170%0&000
: Full Lead(Output:sV/ea)
¥

EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 19 of 204
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Level (dBuV)

Date: 2017-08-08

ﬁ"\ |

EN 55032 QP

EN 55032 AV

80

70

50

40

30

20

10

UJS .

Site no
Env. / Ins.
Limit
Enginesr
EOT
Power
M/N
Test Mode

EstL.

EST Technology Co., Ltd.

5 1 2 5 10
Frequency (MHz)

€44 Shield Room Data no. ;22
Temp:24.5'C Humi:42% Pre=ss:101.50kFa LINE Fhase : LINE
EN 55032 QF

Sid

Switching Adaptor

AC 11l0V/e0Hz

FJ-5W2017080c000
Full Load{(Output:SV/eA)
Y

Report No. ESTE-E1708037-4

20

Page 20 of 204
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Level (dBuV)

Date: 2017-08-08

70

40

30

20

10

by

of T

EN 55032 QP

EN 55032 AV

A5 .

Site no
Enov. / Ins.
Limit
Enginser
EUT

Power

M/N

Teat Mods

EsL,

€44 Shield Roon

Switching Adapter
AC 110V/&0Hz
FJ-5W20170906000

! Full Load(Output:dvV/eR)

¥

EST Technology Co., Ltd.

2 5 10
Frequency (MHz)

Data no. i 231

1 Temp:24.5'C Humi:48% Fre=sa2:101.50kFa LINE Fhaae : NEUIRAL
: EN 55032 QF
: S5id

Report No. ESTE-E1708037-4

20

Page 21 of 204
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80 Level (dBuV) Date: 2017-08-08

70

Eu\ | EN 55032 QP

EN 55032 AV

10

A5 2 5 1 2 5 10 20 30
Frequency (MHz)

Site no : 844 Shield Room Data no. i 233

Env. / Ins. : Temp:24.5'C Humi:48% Fress:101.50kFa LINE Fhase : NEUTRAL

Limic : EN 55032 QF

Enginsar : Sid

EUI + Switching Adapteor

Fower : AC 110V/e0Hz

M/N : FJ-SW2017108&000

Teat Mods : Full Lead(Output:10.&8V/&R)
Y

ES; EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 22 of 204



80

Level (dBuV)

Date: 2017-08-08

70

50

40

30

20

10

of T

EN 55032 QP

EN 55032 AV

A5 .

Site no
Env. / Ins.
Limit
Engineer
EUT

Power

M/N

Test Mode

Est.

5 1 2
Frequency (MHz)

844 Shield Room Data

1 Temp:£24.5'C Humi:4E% Fre=s=:101.50kFa LINE
: EN 55032 QF

: 5id

: Switching RAdaptor

AC 110V/60Hz
FJ-SW2017108&000

! Full Load(Output:10.8V/eA)

Y

EST Technology Co., Ltd.

no. : 235
Fhase : LINE

Report No. ESTE-E1708037-4

20
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80

Level (dBuV)

Date: 2017-08.08

70

50

40

30

20

10

ﬁﬂ\ | EN 55032 QP

EN 55032 AV

A5 .

Site no
Env. / Ins.
Limit
Enginsar
EUT

Tower

M/N

Test Mode

EsL,

5 1 2 5 10 20
Frequency (MHz)

244 Shield Room Data no. : 237

1 Temp:24.5'C Humi:4E% Fre==2:101.50kFa LINE Fhase : LINE
: EN 55032 (QF
: 5id

Switching Adaptor

¢ AC 230V/50Hz

FJ-5W2017108&6000

: Full Lead(Output:10.8V/8A)

Y

EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 24 of 204
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Level (dBuV)

Date: 2017-08-08

80

70

10

o, T

EN 55032 QP

EN 55032 AV

N L

Site no
Env. S/ In=s.
Limit
Engineer
EUT

Power

M/

Teat Mode

EstL.

£44 Shield Roonm

! Temp:24.5'C Humi:48% Fres=2:101.50kFa LINE
: EN 55032 QP
: Sid

Switching Adaptor

: AC 230V/50Hz

FJ-S5W2017108&000

: Full Load(Output:10.EV/ER)

¥

EST Technology Co., Ltd.

2 5
Frequency (MHz)

Data no.

Report No. ESTE-E1708037-4

.

Fhase :

10

239
MEUTRAL

20

Page 25 of 204
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Level (dBuV)

Date: 2017-08-08

80
70
ﬁu\ | EN 55032 QP
/
50 | EN 55032 AV
40
30
20
10
0
A5 .2 5 2 5 10 20
Frequency (MHz)
Site no : 844 Shield Room Data no. 241
Env. / Ins. : Temp:24.5'C Humi:48% Fre=s=2:101.50kFa LINE Fhase : NEUIRAL
Limit : EN 55032 QF
Enginser : Sid
EUT : Switching Adaptor
Power + AC 230V/50Hz
M/N : FJ-5W20175401200

Teat Mods :

EsL,

¥

EST Technology Co., Ltd.

Full Leoad({Output:54V/

Report No. ESTE-E1708037-4

Page 26 of 204
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30

HDLEVEI (dBuV) Date: 2017-08-08
70
!
50 | EN 55032 AV
40
30
20
10
0
L. 5 1 2 5 10 20
Frequency (MHz)
Site no i 844 Shield Room Data no. i 243
Env. / Ina. : Temp:24.5'C Humi:48% Fres=:101.50kFa LINE Fhase : LINE
Limit : EN 55032 QF
Engineer : Sid
EUT : Switching Adapter
Power s AC 230V/50Hz
M/N : FJ-SW20175401200

Teat Mode

EstL.

EST Technology Co., Ltd.

Full Leoad(Cutput:54V/1.238)
¥

Report No. ESTE-E1708037-4

Page 27 of 204



80

Level {(dBuV)

Date: 2017-08-08

70

20

10

su\

EN 55032 QP

EMN 55032 AV

A5 .

Site no
Env. / Ins.
Limit
Engineer
EUT

Est.

5 1 2 5 10
Frequency (MHz)

€44 Shield Reom Data no. 1 245

: JTemp:24.5'C Humi:48% Fre=ss:101.50kFa LINE Fhase : LINE
: EN 55032 QF
: Sid

Switching Adaptor

i AC 1l0V/6&0Hz

FJ-5W20175401200

: Full Load(Output:54V/1.28)

¥

EST Technology Co., Ltd. Report No. ESTE-E1708037-4

20 30
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Level (dBuV)

Date: 2017-08-08

70

40

30

20

10

Eu\ | EN 55032 QP

!
50\ EN 55032 A\

A5 .

Site no
Env. / Ins.
Limit
Enginser
EUT

Cowear

M/H

Teat Mode

Est.

5 1 2 5 10 20
Frequency (MHz)

: 844 Shield Roonm Data no. 1 247

! Temp:£4.5'C Humi:4E% PFressa:101.50kFa LINE Fhase : NEUIRAL
: EN 55032 (QF

: Sid

: Switching Adaptor

: AC 110W/e0Hz

: FJ-SW20175401200

: Full Load(Output:54V/1.2R)
Y

EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 29 of 204
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80

Level {(dBuV)

Date: 2017-08-14

70

50

40

30

20

10

ﬁ"\ |

EN 55032 QP

EN 55032 AV

A5 .

Site no
Env. / Ins.
Limit
Engineser
EUT

Power

M/N

Ieat Mode

EstL.

5 1 2 5 10
Frequency (MHz)

244 Shield Room Data no. ;248

! Temp:24.5'C Humi:48% Pres=2:101.50kFa LINE Fhase : NEUIRAL
: EN 55032 QP
: 5id

Switching Adaptor

: AC 230V/350Hz

FJ-5W20173301870

: Full Load({Output:33V/1.397R)

T+¥

EST Technology Co., Ltd. Report No. ESTE-E1708037-4

20
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80

Level (dBuV)

Date: 2017-08-14

70

50

40

30

20

10

ﬁ“\ |

EN 55032 QP

EN 55032 AV

A5 .

Site no
Env. / Ins.
Limit
Engineer
EUT

Power

M/

Test Mode

EstL.

5 1 2 5 10
Frequency (MHz)

844 Shield Room Data no. : 251

1 Tenp:24.5'C Humi:4E% Fre=g=2:101.50kFa LINE Fhase : LINE
: EN 55032 QF
+ Sid

Switching Adaptor

: AC 230V/50H=z

FJ-SW20173301870

! Full Load(Output:33V/1.97AR)

Y+Y

EST Technology Co., Ltd. Report No. ESTE-E1708037-4

20
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Level (dBuV)

Date: 2017-08-14

80

70

20

10

sofygfy

EN 55032 QP

EN 55032 AV

& LI

Site no
Env. / Ins.
Limit
Engineer
EUT

Power

M/N

Test Mode

EsL,

5 1 2 5 10
Frequency (MHz)
244 Shield Rocom Data no. : 253
: Temp:24.5'C Huni:48% Pres=2:101.50kFa LINE Fhase : LINE
: EN 55032 QF

: Sid

Switching Adaptor

: AC 110V/&0Hz

FJ-S5W20173301970

1 Full Load(Output:33V/1.374)

Y+¥

EST Technology Co., Ltd. Report No. ESTE-E1708037-4
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80

Level (dBuV)

Date: 2017-08-14

70

20

10

ﬁu\ | EN 55032 QP

!
50\ EN 55032 A\

A5 .

Site no
Env. / Ins.
Limit
Enginssar
EUT

Power

M/H

Teat Mods

EstL.

5 1 2 5 10 20
Frequency (MHz)
244 Shield Room Data no. + 255
: Temp:24.5'C Humi:48% Fressa:101.50kFa LINE Fhase : NEUIRAL
: EN 55032 QF

: Sid

Switching Adaptor

: AC 110V/eQHz

FJ-5W20173301870

: Full Load(Output:33V/1.974)

¥+Y

EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 33 of 204
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Level (dBuV)

Date: 2017-07-31

EDEH“H%H“H““-H‘ﬂHHL |

EN 55032 QP

EN 55032 AV

80

70

50

40

30

20

10

0

‘10.15 .
Site no
Env. / Ins.
Limit
Engineer
EUT
Power
M/N

Test Mods

EsL,

1 2# Contuction Shield Reoom Data no.

5 1 2 5 10
Frequency (MHz)

-

i |
Temp:27.3'C Humi:5€.E% Frezs:101.50kFalIlNE Fhase : NEUTERAL

: EN 55032 QF
: Sid

Switching Adaptor

¢ AC 110V/60Hz

FJ-5W20175401200

: Full Load(Output:54V/1.2A)

Y+%

EST Technology Co., Ltd. Report No. ESTE-E1708037-4
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Level (dBuV)

Date: 2017-07-31

70

40

30

20

10

0

ﬁu\\ |
50\ |

EN 55032 QP

EN 55032 AV

10

A5 .

Site no

Env. / Insa.

Limit
Enginessr
EUT

Bower
M/N

Teat Mods

EstL.

5 1 2 5
Frequency (MHz)

: 2# Contuction 3hield Room Data no.
: Temp:27.3'C Humi:5@.8% PFre=z3:101.50kPFaINE Fhase :
: EN 55032 QF

: Sid

+ Switching Adaptor
i AC 110V/6&0Hz

FJ-SW20175401200

: Full Leoad(Output:54V/1.24)

Y+¥

EST Technology Co., Ltd. Report No. ESTE-E1708037-4

259
LINE

10 20
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Level (dBuV)

Date: 2017-07-31

70|

10{

EN 55032 QP

EN 55032 AV

1

A5

Site no

Env. / Ins.

Limit
Engineer
EUT

Power
M/N

Teat Mode

&)~

5 1 2 5
Frequency (MHz)

¢ 2% Contuction Shield Room Data no.
: Temp:27.3'C Humi:5€.8% Press:101.50kPaINE Phase :
: EN 55032 QP

: Sid

+ Swictching Adaptor

: AC 110V/6e0Hz

¢ Fo-SW20171086000

: Full Leoad(Output:10.8V/EA)

Y+Y

EST Technology Co., Ltd. Report No. ESTE-E1708037-4

10

¢ 265

NEUTRAL

20
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Level (dBuV)

Date: 2017-07-31

a0
7o
ﬁu\\‘ | EN 55032 QP
EN 55032 AW
50 |
40
30
20
10
0
‘10.15 . 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 24 Contuction Shield Room Data no. : 267
Env. / Ins. ! Temp:27.3'C Humi:56.8% Fress:101.50kFaINE Fhase : LINE
Limit : EN 55032 QF
Enginesr : Sid
EUT : Switching Ldaptor
Power + AC 110V/e0Hz
M/N : FJ-SW2017108e000
Te=t Mode : Full Lead(Output:10.8V/&R)
T4Y
EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 37 of 204
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Level (dBuV)

Date: 2017-07-31

80
70
En\ | EN 55032 QP
EN 55032 AV
50 |
40
30
20
10
0
1035, 5 1 2 5 10 20 30
Frequency (MHz)
Site no :+ 2# Contuction Shield Room Data no. + 269
Env. / Ina. : Temp:27.3'C Humi:5&.E% Pres=2:101.50kFaINE Fhase : LINE
Limit : EN 55032 QF
Enginesr : Sid
EUT i+ Switching Adaptor
Power s+ AC 230V/50H=z
M/N 1 FJ-5W20171086000
Teat Mode : Full Leoad(Output:l10.E8V/eR)

Est.

Y+¥

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4
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Level (dBuV)

Date: 2017-07-31

80
70
Eu\\‘ | EN 55032 QP
EN 55032 AV
50 |
40
30
20
10
0
‘1U.15 . 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 24 Contuction Shield Room Data no. : 271
Env. / Ins. : Temp:27.3'C Humi:5€.8% Fressa:101.50kFalIllE Fhase : NEUIRAL
Limic : EN 55032 QF
Enginser + Sid
EUT Switching Adaptor
Power s+ AC 230V/50Hz
M/N FJ-5W20171086000
Teat Mode 1 Full Load(ODutput:l0.8V/&R)

EstL.

T+¥

EST Technology Co., Ltd. Report No. ESTE-E1708037-4
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Level (dBuV)

Date: 2017-07-31

80
70
Eﬂ\\ | EN 55032 QP
EN 55032 AV
50 |
40
30
20
10
0
035 5 1 2 5 10 20 30
Frequency (MHz)
Site no 1+ 2# Contucticn Shield Room Data no. + 273
Env. / Ina. : Temp:27.3'C Humi:5&.E8% Press:101.50kFaINE Fhase : NEUIRAL
Limit : EN 55032 QF
Enginesr : Sid
EUT i Switching Adaptor
Power + AC 230W/50Hz
M/N : FJ-5W20170%06000
Teat Mode : Full Load(Output:d9V/ek)

Est.

Y+¥

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4
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Level (dBuV)

Date: 2017-07-31

ﬁﬂhﬁﬁhﬁthh“*hu_h_HL |

EN 55032 QP

EN 55032 AV

a0

70

50

40

30

20

10

0

‘10.15 .
Site no
Env. / Ins.
Limit
Enginser
EUT
Power
M/N
Teat Mods

EstL.

: 2# Contuction Shield Room Data no. o
1 Temp:27.3'C Humi:56.8% Fre=as:101.50kFalINE Fhase : LINE
: EN 55032 QF

: 5id

5 1 2 5 10
Frequency (MHz)

el -

7

Switching Adapter
AC 230V/50Hz

FJ-5W20170906000

! Full Load(Output:3V/eR)

Y+Y

EST Technology Co., Ltd. Report No. ESTE-E1708037-4

20
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80

70

Level (dBuV) Date: 2017-07-31

\\\ EN 55032 QP
I

60
EN 55032 AV
40
30
20
10
0
R ET) 5 1 2 5 10 20
Frequency (MHz)
Site no : 2# Contuction Shield Room Data no. 2 277
Env. / Ins. : Temp:27.3'C Humi:5&.8% Pre=2s:101.50kFaINE Fhase : LINE
Limit : EN 55032 QF
Engineer : Sid
EUI + Switching RAdaptor
Power :+ AC 110V/e0Hz
M/H : FJ-5W20170906000
Test Mods : Full Load(Output:9V/eA)
T+¥
EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 42 of 204

EstL.
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Level (dBuV)

Date: 2017-07-31

70

40

30

20

10

0

Eﬂ\ |
su\ |

EN 55032 QP

EN 55032 AV

-10

A5 .

Site no

Env. / Ins.

Limic
Enginesr
EUT
Power
M/NH

Teat Mode

EstL.

5 1 2 5
Frequency (MHz)

: 2# Contucticn Shield Room Data no.
! Temp:27.3"'C Humi:56.8% Frea=a:101.50kFaINE Fhaszse :
: EN 55032 QQF

: Sid

+ Switching Adaptor
:+ AC 110V/e0Hz

FJ-SW20170906000

: Full Load(Output:9V/&a)

Y+¥

EST Technology Co., Ltd. Report No. ESTE-E1708037-4

10

279

NEUTRAL

20
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80 Level (dBuV) Date: 2017-07-31

70

Eu\\\ | EN 55032 QP
EN 55032 AV

40
30
20
10
0
10
A5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 2% Contuction Shield Reoom Data no. : 281
Enov., / Ina. : Temp:27.3'C Humi:56.E% Fre=s:101.50kFaINE Fhase : NEUIRAL
Limit : EN 55032 QF
Engineer : S5id
EUT : Switching Adaptor
Fower : AC 230V/50Hz
M/N : FJ-5W20175401200
Teat Mode ! Half Load(Output:54V/0.&R)

¥+¥

ES; EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 44 of 204




Level (dBuV) Date: 2017-07-31

a0
70
ﬁu\\\ | EN 55032 QP
EM 55032 AV
50 |
40
30
20
10
]
10
A5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site no :+ 24 Contuctiocn Shield Room Data no. + 283
Env. / Ins. ; Temp:27.3'C Humi:5e.8% Fress:101.50kFalINE Fhase : LINE
Limit : EN 55032 QF
Enginesar + 5id
EUT + Switching Adaptor
Power + AC 230¥/50Hz
M/H : FJ-S5W20175401200
Test Mode : Half Load(ODutput:54V/0.8R)

Y+Y

ES; EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 45 of 204




Level (dBuV)

Date: 2017-07-31

80
70
Eu\\ | EN 55032 QP
EN 55032 AV
40
30
20 f | || Ay i &%
10
0
R 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 2# Contuctiocn Shield Room Data no. 285
Env. / Ina. : Temp:27.3'C Humi:56.8% PFre=23:101.50kFaIlE Fhase : LINE
Limit : EN 55032 QF
Enginser : Sid
EUT ! Switching Adapter
Power : AC 230V/50Hz
M/N : FJ-5W20175401200

EST,

: No Load
T+Y

EST Technology Co., Ltd. Report No. ESTE-E1708037-4
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Level (dBuV)

Date: 2017-07-31

80
70
[ EN 55032 AV
40
30
2“ | il | | | f
| il “
10 '
0
1035 5 1 2 5 10 20 30
Frequency (MHz)
Site no 2# Contuction Shield Room Data no. : 287
Env. / Ins. : Temp:27.3'C Humi:5&.E% Fre==:101.50kFallNE Fha=ze : NEUIRAL
Limit : EN 535032 QF
Engineer : Sid
EOT Switching Rdaptor
Power + AC 230W/50Hz
M/N FJ-5W20175401200

ES/'I',

: No Load

Y+Y

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4
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EsL,

Level (dBuV)

Date: 2017-08-08

80
70
60 | EMN 55032 QP
EN 55032 AV
50 |
40 g I
30
20
10
0
035 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 2# Contuction Shield Room Data no. 1 33
Env. / Ina. : Temp:27.3'C Humi:56.8% Fre==2:101.50kFaINE Fhase : LINE
Limit : EN 55032 QF
Engineear + Sid
EUT : Switching ARdaptor
Cower : AC 230V/50Hz
M/N : FJ-5W20175401200D
Teat Mode : Full Load(Output:54V/1.28)
T+4Y
LISN Cable Emission
Fredq. Factor Loas Eeading Level Limits Margin Eemark
(MHz) (dB) (dB) {dBuWV) (dBuwv) (dBuwv) (dB)
1 0.15 .61 9.81 29.58 49.00 56.00 7.00 Lverage
2 0.12 3.6l 9.81 39.92 29.34 @6.00 .66 QP
3 0.17 8.8l 9.81 25.56 45.00 55.21 10.21 Average
4 0.17 2.81 9.81 37.82 57.34 85.21 7.87 QF
5 0.21 2,81 9.80 23.81 43.22 53.40 10.18 Lverage
] 0.21 9.61 a.80 34.47 53.88 63.40 9.52 QP
7 0.40 g.61 9.82 .34 37.77 47.86 10.09 Average
g 0.40 g.el 9.82 25.47 44.80 57.88 2.5%6 QP
] 0.77 9,80 9,81 15.03 34.44 4@.00 11.5& Average
10 0.77 89,80 3.81 23.88 43.10 5&.00 12.390 QF
11 0.98 ET 9.83 15.75 35.2 46.00 10.78 Average
2 0.9g 3.684 9.83 23.25 2.72 56.00 13.28 QP
EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 48 of 204



70

60

50
40
30
20
10
0
T 5 1 2 5 10 20
Frequency (MHz)
Site no : 2# Contuctiocn 5Shield Room Data no. 1 35
Env. / Ina. : Temp:27.3'C Humi:5&.E% PFresa:101.50kFaINE Fhase : NEUIRAL
Limit : EN 55032 QF
Enginesr : Sid
EUT i Switching Adaptor
Fower s+ AC 230V/50H=z
M/H 1 FJ-5W20175401200D
Teat Mode : Full Leoad(Output:54V/1.2R)
T+Y
LISN Cable Emission
Freq. Factor Loas Reading Level Limics Margin Eemark
(MHz) (dR) (dE) {dBuV) (dBuwv) (dBuwv) (dR)
1 0.16 3,458 9.81 28.70 45.00 35.47 T.47 Average
2 0.1g 2.4% 8.81 38.70 28.00 23.47 T.47 QP
3 0.22 9.a0 9.80 21.8e0 41.00 53.01 2.01 Aversge
= 0.22 9. 60 9.80 32.52 51.82 63.01 11.09 QF
5 0.32 4,53 9,E3 15.58 35.00 49,75 14.75 Average
] 0.32 9.59 9.83 23.58 43.00 58.75 16.75 QP
T 0.41 3.59% 9.82 19.58 38.00 47.58% .59 Average
g 0.41 g.59 g.82 27.70 47.11 57.5¢% 10.4¢ QF
9 0.48 9,58 9.81 l1e.05 35.45 48.27 10.82 Aversge
10 0.48 9,58 .81 26,64 48,04 58.27 10.23 QP
11 0.75 9.63 9.81 17.16 36.60 4g.00 9.40 Average
2 0.75 3.63 9.81 24.¢7 44,11 56.00 11.89 QP
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EN 55032 QP

EN 55032 AV

30



Level (dBuV)

Date: 2017-08-08

a0

70

50

40

30

20

10

”'“\ |

EN 55032 QP

EN 55032 AV

iy L

Site no
Env. / Ins.
Limit
Engineer
EUT

Power

M/N

Teat Mode

EstL.

5 1 2 5 10
Frequency (MHz)

€44 Shield Room Data no. 1 1

: Temp:24.5'C Humi:48% Freas:101.50kFa LINE Fhase : NEUIRAL
: EN 55032 QF
+ Sid

Switching Adaptor

: AC 110V/e0Hz

FJ-5W201708060000

: Full Load(Output:g%V/&A)

Y
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Level (dBuV)

Date: 2017-08-08

70

60

50

EN 55032 QP

EN 55032 AV

20
10
0
A5 2 5 1 2 5 10 20
Frequency (MHz)
Site no : 844 Shield Room Data no. HI
Env. / Ins=s. : Temp:24.5'C Humi:4E8% FPress:101.50kFa LINE Fhase : LINE
Limic : EN 55032 QF
Enginesr : Sid
EUT : Switching Adaptor
Power + AC 1l0Vv/eQliz
M/H : FJ-SW2017090&000D
Test Mode ! Full Load{Output:sV/aR)

EsL,

¥

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4
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30

HDLEVEI {dBuVv) Date: 2017-08-08
70
Eu\ | EN 55032 QP
/
50 | EN 55032 A\
40
30
20
10
0
A5 5 1 2 5 10 20
Frequency (MHz)
Site no i 844 Shield Room Data no. -1
Env. / Ina. : Temp:24.5'C Humi:42% Fres=2:101.50kFa LINE Fhase : LINE
Limit : EN 55032 (QF
Enginesar 1 Sid
EUT i Switching Adaptor
Cowsr : AC 230V/50Hz
M/N : FJ-5W2017090&000D

Teat Mode

EstL.

: Full Leoad(Output:3V/ea)
¥
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Level (dBuV)

Date: 2017-08-08

ﬁ“\ |

EM 55032 QP

EN 55032 AV

a0

70

50

40

30

20

10

GJE .

Site no
Env. / Ins.
Limit
Engineer
EUT
Power
M/N

Teat Mode

EstL.

5 1 2 5 10 20
Frequency (MHz)

844 Shield Rcom Data no. : 7

! Temp:24.5'C Humi:48% Fres=2:101.50kFa LINE Fhase : NEUIRAL
: EN 55032 QF
: 5id

Switching Rdaptor

: AC 230V/50Hz

FJ-SW2017090&000D

: Full Load(Output:SV/ak)

Y
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Level (dBuV)

Date: 2017-08-08

of T

EM 55032 QP

EN 55032 AV

a0

70

50

40

30

20

10

Q15 .

Site no
Env. / Ins.
Limic
Engineer
EUT
Cower
M/N

Tesat Mode

EsL,

£44 Shield Reom

: Temp:24.5'C Humi:48% Fresa:101.
: EN 55032 (QF
: Sid

Switching Adaptor

i AC 230V/50Hz

FJ-5W20171086000D

: Full Lead(Output:10.8V/8R)

¥

EST Technology Co., Ltd.

2 L 10
Frequency (MHz)
Data no. : 9
S0kFa LINE Fhase : NEUIRAL

Report No. ESTE-E1708037-4
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80

Level (dBuV)

Date: 2017-08-08

70

50

40

30

20

10

ﬁ“\ |

EN 55032 QP

EN 55032 AV

A5 .

Site no
Env. / Inas.
Limit
Enginser
EUT

Power

M/N

Teat Mode

EstL.

5 1 2 5
Frequency (MHz)

: 844 Shield Roon Data no.
; Temp:24.5'C Humi:4E8% Fress=:101.50kFe LINE Fhase
: EN 55032 QF
: Sid
: Switching Adaptor
+ AC 230V/50Hz
: FJ-5W20171086000D
+ Full Load(Output:10.8V/6A)
Y

EST Technology Co., Ltd. Report No. ESTE-E1708037-4
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80

Level (dBuV)

Date: 2017-08-08

70

20

10

solfy

EN 55032 QP

EN 55032 AV

A5 2

Site no
Env. / Ins.
Limit
Enginesar
EUT

Power :
M/N :
Teat Mode :

EstL.

5 1 2 5
Frequency (MHz)

244 Shield Room Data no.

: Temp:24.5'C Humi:4E8% Pre==2:101.50kFa LINE Fhase :
: EN 55032 QF

: Sid

¢ Switching Adeptor

AC 110V/&0Hz
FJ-SW201710286000D

Full Load(Output:10.8V/8A)
¥
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80

Level (dBuV)

Date: 2017-08-08

70

40

30

20

10

5"\ |
50\ |

EM 55032 QP

EN 55032 AV

i L

Site no
Env. / Ins.
Limit
Engineser
EOUT

Power

M/H

Teat Mode

EstL.

5 1 2 5 10
Frequency (MHz)

244 5Shield Room Data no. : 15

! Temp:24.5'C Humi:48% Pressa:101.50kFa LINE Fhase : NEUIRAL
: EN 55032 (QF
: Sid

Switching Adaptor

: AC 1l0V/&0QHz

FJ-5W201710860000

: Full Leoad{(Output:10.EV/8R)

¥
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Level (dBuV)

Date: 2017-08-08

70

50

40

30

20

10

EN 55032 AV

0.1 5
Trace: 525

Site no

Env. / Ins.

Limit

Enginser

EOT

Power

M/R

Teat Mods

EsL,

2 5 1 2 5 10 20
Frequency (MHz)

: 844 5Shield Room Data no. 17
! Temp:24.5'C Humi:48% Fress=:101.50kFa LINE Fhase : NEUITRAL
: EN 55032 QF
: Sid
: Switching Adaptor
s AC 110V/e0Hz
;1 FJ-5W20173301970D
: Full Leed(Output:33V/1.397R)
Y
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Level (dBuV)

Date: 2017-08-08

80
70
Bu\ | EN 55032 QP
/
50 | EN 55032 AV
40
30
20
10
]
A5 . 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 844 5Shield Room Data no. 1 18
Env., /f Imns. : Temp:24.5'C Humi:4E% Fress:101.50kFa LINE Fhase : LINE
Limit : EN 55032 QF
Enginser + Sid
EUT + Switching Adaptor
Power + AC 110V/e0Hz
M/N : FJ-5W201733019870D
Test Mode : Full Lead(Cutput:33V/1.897R)
Y
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Level (dBuV)

Date: 2017-08-08

70

EN 55032 QP

EN 55032 AV

50

40

30

20

10

GJE )

Site no
Eov. / Ins.
Limit
Enginser
EUT
Power
M/N
Teat Mode

EsL,

5 1 2 5 10
Frequency (MHz)

: 844 Shield Room Data no. 21

; Temp:24.5'C Humi:42% Pres=2:101.50kFa LINE Fhase : LINE
: EN 55032 QF

+ 5id

+ Switching Adapteor

+ AC 230V/50Hz

: FJ-SW20173301970D

: Full Load(Output:33V/1.974)

Y
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Level (dBuV)

Date: 2017-08-08

80

70

EN 55032 QP

EN 55032 AV

50

40

30

20

10

GJS ,

Site no
Env. / Inas.
Limit
Enginsser
EUT
Power
M/N
Test Mode

EstL.

5 1 2 5 10
Frequency (MHz)

£44 Shield Room Data no. : 23

: Temp:24.5'C Hami:4E% Fress:101.50kFa LINE Fhase : NEUIRAL
: EN 55032 QF
: 5id

Switching Adapter
AC 230V/50Hz

FJ-5W20173301970D

1 Full Load(Output:33V/1.978)

¥
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Level (dBuV)

Date: 2017-08-08

80

70

oh T

EN 55032 QP

EN 55032 AV

10
0
A5 2 5 1 2 5 10 20
Frequency (MHz)
Site no : 244 Shield Room Data no. Ht
Env. f Ins. : Temp:24.5'C Humi:48% Pressa:101.50kFa LINE Phase : LINE
Limit : EN 55032 QF
Enginser + Sid
EUT + Switching Adaptor
Power + AC 230V/50Hz
M/N : FJ-5W20175401200D
Test Mode : Full Leoad(Output:54V/1.2R)
Y

EsL,

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4
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Level {(dBuV)

Date: 2017-08-08

80
70
Eu\ | EN 55032 QP
/
50 | EN 55032 AV
40
30
20
10
0
A5 . 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 844 Shield Room Data no.
Env. / Ins. : Temp:24.5'C Humi:48% Fress:101.50kFa LINE Fhase : NEUIRAL
Limic : EN 55032 QF
Engineer + Sid
EUT + Switching Adaptor
Dower :+ AC 230V/50Hz
M/N : FJ-5W20175401200D
ITeat Mode : Full Load{Output:54V/1.2A)

EsL,

¥
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Level (dBuV)

Date: 2017-08-08

70

40

30

20

10

sl

EM 55032 QP

EN 55032 AV

A5 .

Site no
Env. / Ins.
Limit
Enginser
EUT

Fower

M/N

Teat Mode

EstL.

5 1 2 5
Frequency (MHz)

844 Shield Room Data no.

Temp:£4.5'C Humi:4E8% Pre==2:101.50kFa LINE Fhase : LINE

EN 55032 QF

Sid

Switching Adaptor
AC 110V/&0Hz
FJ-5W20175401200D

t Full Load(Cutput:54V/1.2R)

Y
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Level (dBuV)

Date: 2017-08-08

ﬁ“\ |

EN 55032 QP

EN 55032 AV

80
70
50
40
30
20
10
n.15 .
Site no
Enov. / Ins.
Limic
Engineer
EUT
Power
M/N

Ieat Mode

EsL,

5 1 2 5 10
Frequency (MHz)
244 Shield Room Data no. : 31
Temp:24.5'C Humi:45% Fres=:101.50kFa LINE Fhase : NEUIRAL
EN 55032 QF

Sid

Switching Rdaptor

AC 110V/e0Hz
FJ-5W20175401200D

Full Lead(Output:54V/1.2R)
¥
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Level (dBuV)

Date: 2017-08.-08

80

70

Eu\\ | EN 55032 QP

EN 55032 AV

50 |

40

30

20

10

0
10
A5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 2# Contuction Shield Room Data no. + 37
Env. / Ins. : Temp:27.3'C Humi:56.E% Fre=s:101.50kFaINE Fhase : LINE
Limit : EN 55032 QF
Enginser : Sid
EUT Switching Adaptor
Power i AC 110V/&0Hz
M/N FJ-5W20175401200D
Teat Mode : Full Load(Output:54V/1.2R)
T4
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Level (dBuV)

Date: 2017-08-08

80

70

50

40

30

20

10

EN 55032 QP

EN 55032 AV

-1

A5 .

Site no

Env. / Inms.

Limit
Engineer
EUT
Power
M/N

Test Mode

&)~

5 1 2 5
Frequency (MHz)

: 2% Contuction Shield Rcom Data no
: Temp:27.3'C Humi:5€.8% Press:101.50kPaINE FPhase :
: EN 55032 QP

+ Sid

¢ Swictching Adapter

¢ AC 110V/60Hz

: FJ-SW20175401200D

: Full Load(Cutput:54V/1.23)

Y+Y

EST Technology Co., Ltd. Report No. ESTE-E1708037-4
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Level (dBuV)

Date: 2017-08-08

5“\\ |

EN 55032 QP

EN 55032 AV

a0

70

50

40

30

20

10

0

1035
Site no
Env. / Ins.
Limit
Enginser
EUT
Power
M/R

Teat Mode

Est.

5 1 2 5 10
Frequency (MHz)

: 2# Contuction Shield Room Data no. v 4l

t Temp:27.3'C Humi:5&.8% Fre=2s3:101.50kFaINE Fhase : NEUIRAL
: EN 55032 QF

: Sid

Switching Adaptor

: AC 1lov/eoliz

FJ-5W20173301970D

: Full Load(Cutput:33V/1.8974)

Y+¥
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80

Level (dBuV)

Date: 2017-08-08

70

EN 55032 QP

\\\ |

60
EN 55032 AV
40
30
20
10
0
T 5 1 2 5 10 20
Frequency (MHz)
Site no : 24 Contuction Shield Room Data no. 1 43
Env. / Ins. : Temp:27.3'C Humi:5¢.E% Fres=2:101.50kFalINE Fhase : LINE
Limit : EN 55032 QF
Engineer : Sid
EUT : Switching Rdaptor
Cower : AC 110V/&0Hz
M/N : FJ-SW20173301970D
Teat Mods : Full Load(Output:33V/1.974)
T+Y
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Level (dBuV)

Date: 2017-08.08

a0
7o
Euhﬁﬁihﬁhtﬁﬁmaﬁhhh | EN 55032 QP
EN A5032 AV
50 |
40 1
30
20
10
0
1035 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 2# Contuction Shield Room Data no. 1 45
Env., / Ina. : Temp:27.3'C Humi:5€.E8% Fre=s:101.50kFaINE Fhase : LINE
Limit : EN 55032 QF
Enginsar : Sid
EUT : Switching ZAdaptor
Power :+ AC 230V/50Hz
M/N : FJ=-SW20173301970D
Te=t Mode : Full Load(Output:33V/1.3878)
Y+Y

Est.
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Level (dBuV)

Date: 2017-08-08

80
70
ED\\ EMN 55032 QP
EN 55032 AV
50
40
30
20
10
0
‘10.15 . 5 1 10 20 30
Frequency (MHz)
Site no : 2# Contucticn Shield Room
Env. / Ins. Temp:27.3'C Humi:56.8% Freas:101 Fhase : NEUTRAL
Limit : EN 55032 QF
Enginesr + Sid
EUT Switching Adaptor
Power + AC 230V/50Hz
M/H FJ-5W201733015870D

Teat Mode

EstL.

: Full Load(Cutput:33V/1.974)

¥+Y

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4
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Level (dBuV) Date: 2017-08-08

80
70
Eﬂ\\ | EN 55032 QP
EN 55032 AV
50 |
AT
40
30
20
10
0
‘10.15 2 5 1 2 ] 10 20 30
Frequency (MHz)
Site no : 2# Contuction Shield Room Data no. 1 43
Env. / Ins. : Temp:27.3'C Humi:5€.2% Fress:101.50kFaINE Fhase : NEUIRAL
Limit : EN 55032 QF
Engineer : Sid
EUT + Switching Adaptor
Power : AC 230V/50H=z
M/ : FJ-5W2017102€000D
Test Mode 1 Full Load(Output:10.8V/eA)

Y+Y

ESI EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 72 of 204



BuLeveI (dBuV) Date: 2017-08-08
70
Eﬂ\\\ | EN 55032 QP
EN 55032 AV
40
30
20
10
0
T 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 2# Contuction Shield Room Data no. 51
Env. / Ins. : Temp:27.3'C Humi:5&.8% Fre==2:101.50kFaINE Fha=se : LINE
Limic : EN 55032 QF
Enginsar 1 5id
EUT 3 Switching Adaptor
Power AC 230V/50H=z
M/H FJ=-SW20171086000D
Test Mods ! Full Leoad(Output:l0.8V/eR)

EstL.

EST Technology Co., Ltd.

Y+¥
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Level (dBuV)

Date: 2017-08-08

80
70
ﬁu\\ | EN 55032 QP
EMN 55032 AW
40
30
20
10
0
‘10.15 . 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 24 Contuction Shield Room Data no.
Env. f Ins. : Temp:27.3'C Humi:56.8% Press=:101.50kPalNE Phase : LINE
Limit : EN 55032 QF
Enginsar : Sid
EUT Switching Ldaptor
Power : AC 110V/e0Hz
M/H FJ-SW2017108&000D

Teat Mode

EstL.

: Full Loed(Output:10.&8V/8R)

Y+¥

EST Technology Co., Ltd.
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Level (dBuV)

Date: 2017-08-08

80
70
ﬁn\\\ | EN 55032 QP
EN 55032 AV
40
30
20
10
0
035 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 2% Contuction Shield Room Data no. : 55
Env. / Ins. : Temp:27.3'C Humi:5e.28% Fress:101.50kFalNE Fhase : NEUIRAL
Limit : EN 55032 QF
Enginesr : Sid
EUT Switching Rdaptor
Power AC 110V/e0Hz
M/N FJ-SW20171086000D
Te=st Mode : Full Load(Output:10.8V/8A)

EsL,

Y+¥

EST Technology Co., Ltd. Report No. ESTE-E1708037-4

Page 75 of 204



Level (dBuV)

Date: 2017-08-08

80
70
Eu\\ | EN 55032 QP
EN 55032 AV
50 |
40
30
20
10
0
035 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 24 Contucticn Shield Room Data no. i 587
Env. / Ina. i Temp:27.3'C Humi:56.8% Pre=2s:101.50kPalNE FPhase : NEUIRAL
Limit : EN 55032 QF
Enginesr : 5id
EUT ¢ Switching Adaptor
Power :+ AC 110V/&0OHz
M/N : FJ=-5W20170%0€000D
Teat Mode 1 Full Load{Output:9V/eh)
T+
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Level (dBuV)

Date: 2017-08.08

80
70
Eu\_\\ | EN 55032 QP
EN 55032 AV
50 |
a0 b
30
20
10
0
‘10.15 . 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 2% Contuction Shield Room Data no. : 59
Env., / Ina. : Temp:27.3'C Humi:56.E8% Frezs:101.50kFalINE Fhase : LINE
Limit : EN 55032 QF
Enginsar : 5id
EUT Switching Adaptor
Power : AC 230V/50Hz
M/ FJ-5W2017090€000D

I=at Mode

EsL,

1 Full Load(Output:SV/ek)

Y+Y

EST Technology Co., Ltd.
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Level {dBuV) Date: 2017-08-08

80
70
Bu\\ | EMN 55032 QP
EN 55032 AV
50 |
40
30
20
10
0
'10.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 2# Contuction Shield Room Data no. : 6l
Env. / Ina. : Temp:27.3'C Humi:5¢.8% Fre=2:101.50kFalNE Fhase : NEUIEAL
Limit : EN 55032 (QF
Engineser : Sid
EUT + Switching Adaptor
Power + AC 230%/50Hz
M/N : FJ-5W20170906000D
Teat Mods : Full Leoad(Output:aV/eh)

Y+Y
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Level (dBuV)

Date: 2017-08-08

70

40

30

20

10

0

ﬁﬂ\\ |
su\ |

EN 55032 QP

EN 55032 AV

-10

A5 .

Site no

Env. / Ins.

Limit
Enginesr
EUT
Power
M/N

Teat Mode

EstL.

5 1 2 5
Frequency (MHz)

: 2# Contuction Shield Room Data no.
} Temp:27.3'C Humi:5@.8% Fresa:101.50kFalINE Fhase :
: EN 55032 QF

+ Sid

: Switching Adapteor
+ AC 110V/e0Hz

FJ-SW2017090&8000D

: Full Load(Output:9V/aa)

Y+¥
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Level (dBu\)

Date: 2017-08-08

a0
7o
Eu\\‘ | EN 55032 QP
EN 55032 AV
50 |
40
30
20
10
0
1035 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 2# Contuction Shield Room Data no.
Env. / Ins. ! Temp:27.3'C Humi:56.8% Frezs=:101.50kFalNE Fhase : NEUIRAL
Limit : EN 55032 QF
Engineer : Sid
EUT Switching Adaptor
Power ¢ AC 230V/500Hz
M/N FJ-SW20175401200D
Teat Mode 1 Half Load(Output:54V/0.8R)

EstL.

EST Technology Co., Ltd.

¥+¥
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Level (dBuV)

Date: 2017-08-0

8

ﬁﬂ\ |

EN 55032 QP

EN 55032 AV

80
70
50
40
30
20
10
0
‘10.15 .
Site no
Env. / Ins.
Limit
Enginser
EUT
Power
M/N
Ieat Mode

EstL.

5 1 2 5 10
Frequency (MHz)

: 2# Contuction Shield Room Data no. : &7

1 Temp:27.3'C Humi:56.8% Press=2:101.50kFalNE Phase : LINE
: EN 55032 QP

: 5id

Switching Adaptor
AC 230V/50Hz

FJ-5W20175401200D

: Half Load({Output:54V/0.8R)

T+¥
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Level (dBuV)

Date: 2017-08-08

70

EN 55032 QP

EN 55032 AV

-10

N L

Site no
Env. S/ In=s.

Ieat Mode

5 1 2 5
Frequency (MHz)

[}

2# Contuction Shield Room )ata no.

a
! Temp:27.3'C Humi:5@.8% Fress:101.50kFalINE Fhase :
: EN 55032 QP

: Sid

Switching Adaptor

: AC 230V/50Hz

FJ-5W20175401200D
No Load
T+Y
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Level (dBuV)

Date: 2017-08-08

80
70
ﬁu\ [ EN 55032 QP
suxﬁh‘“ EN 55032 AV
‘_“‘“-m_‘ |
40
30
20 4| 1 TAAT |
10
0
1035 5 2 5 10 20 30
Frequency (MHz)
Site no Z2# Contuction Shield Room Data no. i 71
Env. / Ins. : Temp:27.3'C Humi:5e.E% Fres=a:101.50kFaIllE Fhase : NEUIRAL
Limit 1 EN 55032 QF
Enginssr : Sid
EUT Switching Adaptor
Power : AC 230V/50Hz
M/N FJ-5W20175401200D

Teat Mods

: No Load

T+¥

EST Technology Co., Ltd.
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4.2. Radiated Emission Test

RESULT

Test procedure
Frequency range
Test Site

Limits

Test Setup

Date of test
Model No.

Input VVoltage
Operation Mode

Pass

EN 55032:2015+A1:2020

30 ~ 1000MHz

2#966 Chamber

EN 55032:2015+A1:2020 Class B

Jul. 31~Aug. 08, 2017

FJ-SW20170906000D, FJ-SW20171086000D, FJ-SW20173301970D,
FJ-SW20175401200D, FJ-SW20170906000, FJ-SW20171086000,
FJ-SW20173301970, FJ-SW20175401200

AC 230V/50Hz, AC 110V/60Hz

Full Load, Half Load, No Load

The EUT was placed on a turn table which was 0.8 m above the ground. The turn table can rotate
360 degrees to determine the position of the maximum emission level. The EUT was set 3 m
distance from the receiving antenna which was mounted on an antenna tower. The measuring
antenna moved up and down to find out the maximum emission level. It moved from 1 mto 4 m
for both horizontal and vertical polarizations.

The EUT was tested in the Chamber Site. It was pre-scanned with a Peak detector from the
spectrum, and all the final readings from the test receiver were measured with the Quasi-Peak

detector.

The bandwidth setting on the test receiver was 120 kHz.

Semi-anechoic Chamber

JANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

=<3

3m |
|« >|

EUT and

Support System

TURN TABLE
(FIBRE GLASS)

1.5m(L)*1.0m(W)*0.8m(H) —]

Receiver

Note:
Test uncertainty:

EST,

EST Technology Co., Ltd.

+4.26 dB (H); £4.74 dB (V) at a level of confidence of 95%.(2#966)
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Test Data

Level (dBuV/m)

Date: 2017-08-08

80
70
60
50 EN55032 B{3M)
-6dB
40
rl A
30 \ﬁJ
20
10
030 100. 200. 300. 400, 500. 600, 700. 800. 900. 1000
Frequency (MHz)
Site no. i 2# 96¢ chamber Data no. : 137
Dis. / Ant. : 3m 370&2 Ant. pol. : VERTICAL
Limit : EN55032 B(3M
Env. / Ins. ! Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer + Hale
EUT : Switching Adaptor
Power : AC 110V/&0Hz
M/N : FJ-5W20175401200
Test Mode + Full Load(Qutput:54V/1.2R)
Y
ANT Cable Emission
Freq. Factor Loss Reading Level Limit Margin Remark
(MElz) (dB/m) {dB) {dBuV) (dBuV/m) {(dBuV/m) (dB)
1 30.00 18.09 1.04 17.48 de.el 40.00 3.39 QE
2 31.94 17.52 0.95 17.51 35.98 40.00 4.02 QE
3 49.40 B.11 1.17 22.93 32.21 40,00 7.78 QE
4 105.66 10,11 1.50 21,42 33.03 40.00 6.97 QE
5 144.48 11.14 1.72 17.52 30.38 40.00 9.62 QF
& 144.480 11.14 1.72 17.52 30.38 40.00 9.682 QF

EST,

EST Technology Co., Ltd. Report No. ESTE-E1708037-4
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Level (dBu\V/m)

Date: 2017-08-08

80
70
60
50 EN55032 B{3M)
-6dB
40
30 - -
20
10
030 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site no. : 24 966 chamber Data no. : 138
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONIAL
Limit : EN55032 B(3M
Env. / Ins. : Temp:23.6" ;Bumi:56%;Fress:101.52kFa
Engineer + Hale
EUT : Switching Rdaptor
Fower : AC 110V/e0H=z
M/H : FJ-SW20175401200
Tazt Mode * Full Load(Output:54V/1.2R)
Y
ALNT Cable Emission
Freqg. Factor Loss Reading Level Limit Margin Remark
(MHz) (dB/m) (dB) {dBuV) (dBu¥V/m) (dBuV/m) (dB)
1 79.470 @.87 1.12 13.80 21.89 40.00 18.11 QF
2 104,890 10.03 1.54 19,81 31.38 40.00 B.82 QF
3 142,520 11.18 1.77 s.80 22.85 40,00 17.15 QFE
4 15&6.100 10,41 1.81 14.29 26.51 40,00 13.4% Qr
5 176.470 9.03 2.06 14.17 25.26 40.00 14.74 Q
@ 258.%20 13.2¢ 2.30 9.20 24.78 47.00 22.24 Q

EsL,

EST Technology Co., Ltd.
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Level (dBuV/m)

Date: 2017-07-31

80
7o
60
20 EN55032 B(3M)
-6dB
40
30
20
10
03[] 100. 200, 300. 400, 500. 600, 700. 800, a00. 1000
Frequency (MHz)
Site no. + 2% 966 chamber Data no. : 109
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limit : EN55032 B(3M)
Env. / Ins, : Temp:23,6" ;Humi:56%Preas:101.52kFa
Engineer + Hale
EUT : Switching Adaptor
Power : AC 110V/e0Hz
M/N : FJ-SW2017108&000
Tezt Mode : Full Load{Output:10.8V/&R)
T+Y
EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 87 of 204
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Level (dBu\im) Date: 2017-07-31

a0
7o
G0
0 ENS5032 B(31)
-6dB
40
30
20
10
03[] 100. 200, 300. 400, 500. 600, 700. 800. a00. 1000
Frequency (MHz)
Site no. i 2% 966 chamber Data no. : 110
Dis. / Anct. 1 3m 37062 Ant. pol. : VERTICAL
Limit : EN55032 B(3M)
Env. / Ins. t Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer : Hale
EUT : Switching Adaptor
Fower 1 AC 110V/e0Hz
M/N : FJ-5W2017108e000
Tazt Mods : Full Leoad(Cutput:10.E8V/&R)
Y+Y
EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 88 of 204
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Level (dBuVY/m) Date: 2017-07-31

80
70
60
20 ENS5032 B{3M)
-6dB
40
30
20
10
UZ![] 100. 200. 300. 400. 500. 600, 700. 800. aoo. 1000
Frequency (MHz)
Site no. ¢ 2% 36& chamber Data no. : 111
Dis. / Ant. 1 3m 37062 Ant. pol. : VERTIICAL
Limit : EN55032 B (3M)
Env. / Ins. ! Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT ¢ Switching Adaptor
Fower : AC 230V/50Hz
M/N : FJ-5W20171086000
Test Modse : Full Load(Output:10.E8V/ER)
T+Y
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Level (dBuVim)

Date: 2017-07-31

a0
70
60
>0 ENS5032 B(3M)
-6dB
40
30
20
10
03[1 100. 200. 300. 400, 500. 600, 700. 800. ap0. 1000
Frequency (MHz)
Site no. 2% 9¢6 chamber Data no. 1 112
Dia. / Ant. 3m 37082 Ant. pol. : HORIZONTAL
Limic ENS5032 B (3M)
Env. / Ins, Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer Hale
EUT : Switching Adapter
Fower AC 230V/50Hz
M/H 1 FO-5W2017108&000

Tazt Mode

EST,

: Full Load(Output:10.EV/ER)

¥+¥

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4
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Level (dBu\im) Date: 2017-07-31

a0
7o
60
20 EN55032 B3I
-6dB
40
30
20
10
03[] 100. 200. 300. 400. 500. G00. 700. 800. a00. 1000
Frequency (MHz)
Site no. : 2% 9%66€ chamber Data no. : 113
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limit : EN55032 B(3M
Enov. / Ins. i Temp:23,.6" ;Humi:56%;Press:101,52kFa
Engineer : Hale
EUT : Switching Adapter
Power 1 AC 230V/50Hz
M/H : FJ-SW20170806&000
Tezt Mode : Full Leoad(OCutput:3V/&R)
Y+Y
EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 91 of 204
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Level (dBuV/m) Date: 2017-07-31

a0
70
60
20 EN55032 B(3M)
-GdB
40
30
20
10
UE[] 100. 200. J00. 400. 500. 600, 700. 800. ano. 1000
Frequency (MHz)
Site no. : 24 96¢ chamber Data no. : 114
Dis. / Ant. 1 3m 37062 Ant. pol. : VERIICAL
Limit : EN55032 B(3M)
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer + Hale
EUT : Switching Adapteor
Power 1 AC 230V/50Hz
M/N : FJ-SW20170906&000
Taszt Mods : Full Load(Output:3V/ER)
¥+¥
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Level (dBuV/m) Date: 2017-07-31

80
70
60
20 EN55032 B(3M)
-6dB
40
30
20
10
03[] 100. 200. 300. 400. A500. 600. 700. 300. 900. 1000
Frequency (MHz)
Site no. : 2# %966 chamber Data no. : 115
Dis. / Ant. 1 3m 37062 Ant. pol. : VERTIICAL
Limit 1 EN55032 B(3M
Env. / Ins. ' Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT : Switching Adaptor
Fower : AC 110V/e0Hz
M/N 1 FJ-5W20170906000
Te=zt Mods : Full Load(Output:9V/&R)
Y+
EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 93 of 204
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Level (dBuVim)

Date: 2017-07-31

a0
7o
60
>0 EN55032 B{3M)
-6dB
40
30
20
10
03[] 100. 200, 300. 400, 500. 600. 700. 800. a00. 1000
Frequency (MHz)
Site no. : 24 966 chamber Data no. : 1llé
Di=s. / Ant. 1 3m 370802 Ant. pol. : HORIZONIAL
Limit 1 EN55032 B(3M)
Env. / Ins. ! Temp:23.6" ;Humi:56%;Presas:101.52kPa
Engineer : Hale
EUT ¢ Switching Adaptor
Power : AC 110V/eOHz
M/H + FJ-5W2017090&000

Test Mode

EST,

: Full Load{Cutput:3V/&R)
Y+Y

EST Technology Co., Ltd. Report No. ESTE-E1708037-4
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Level (dBuW/m) Date: 2017-07-31

80
70
G0
0 EN55032 B(31)
-6dB
40
30
20
10
03[1 100. 200, 300. 400, 500. 600. 700. 800. a00. 1000
Frequency (MHz)
Site no. : 2# %¢6¢ chamber Data no. : 117
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limitc : EN55032 B(3M
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer ¢ Hale
EUT : Switching Adaptor
Fower 1 AC 110V/&0Hz
M/N 1 FJ=-SW20173301870
Tezt Mods : Full Load(Cutput:33V/1.97R)
T+Y
EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 95 of 204

EST,



Level (dBuW/m) Date: 2017-07-31

80
70
G0
0 EN55032 B(3M)
-6dB
40
30
20
10
03[1 100. 200, 300. 400, 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site no. : 2# %¢¢ chamber Data no. : 118
Dis. / Ant. 1 3m 370e2 Ant. pol. : VERTICAL
Limitc : EN55032 B (3M)
Env. / Ins.  Temp:23, 6" rHumi:56%;Frass:101,.52kEs
Engineer ¢ Hale
EUT : Switching Adaptor
Fower 1 AC 110V/&0Hz
M/N : FJ=-SW20173301870
Tazt Mode : Full Load(Output:33V/1.97R)
T+Y
EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 96 of 204
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Level (dBuv/m) Date: 2017-07-31

20
70
60
- EN55032 B{3M)
-6dB
40
30
20
10
USD 100. 200. 300. 400. 500. B600. 700. 800. a00. 1000
Frequency (MHz)
Site no. : 2% 966 chamber Data no. : 119
Dis. / Anct. 1 3m 37062 Ant. pol. @ VERTICAL
Limit : EN55032 B (3M)
Env. / Ins, t Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer : Hale
EUT ¢ Switching Adaptor
Fower : AC 230V/50H=z
M/N : FJ-SW20173301970
Tast Mpnds : Full Load(Cucput:33V/1.972)
T+Y
EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 97 of 204
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Level (dBuVimj)

Date: 2017-07-31

a0
70
60
20 EN55032 B{3M)
-6dB
40
30
20
10
USU 100. 200. 300. 400, 500. 600, 700. 800. ao00. 1000
Frequency (MHz)
Site no. : 2% 9%96& chamber Data no. : 120
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONIAL
Limit : EN55032 B(3M
Env. / Ins. ! Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT ¢ Switching Adaptor
Power : AC 230V/50Hz
M/N : FJ=-5W20173301970
Tast Mode : Full Load(Output:33V/1.97R)

EST,

T+Y

EST Technology Co., Ltd. Report No. ESTE-E1708037-4
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Level (dBuV/m) Date: 2017-07-31

80
70
G0
0 EN55032 B(3M)
-6dB
40
o
30
20
10
l33[] 100. 200. 300. 400, 500. 600, T00. 800, 900. 1000
Frequency (MHz)
Site no. : 24 96€ chamber Data no. : 121
Dis. / Ant. 1 3m 37002 Ant. pol. : VERTICAL
Limit : ENS55032 B(3M)
Env. / Ins. * Temp:23.6" Humi:S56%;Press:101.52kPa
Engineer + Hale
EUT : Switching Adaptor
Fower : AC 230V/50Hz
M/N : FJ-5W20175401200
Tazt Mode : Full Load(Output:54V/1.2R)
¥+¥
EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 99 of 204
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Level (dBuVim)

Date: 2017-07-31

80

70

60

50

ENS5032 B{3M)

-6dB

40

30

20

10

30

Site no.
Dia. / Ant.
Limic

Env. / Ins.
Engineer
EUT

Fower

M/N

Tast Mods

EST,

100. 200. 300

: 2# 9ee chamber
1 3m 37062
+ EN55032 B(3M

500. GO0, 700.
Frequency (MHz)

P —_— - . -
Data no. H L

Ant. pol. : HORIZONTAL

! Temp:23.6" ;Humi:56%;Press:101.52kFPa

+ Hale

: Switching Adaptor

: AC 230V/50Hz

: FJ-5W20175401200
: Full Load(Output

¥+¥

EST Technology Co., Ltd.

sS4V . 2R)
£i)

Report No. ESTE-E1708037-4
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80

Level (dBuVim)

Date: 2017-07-31

70

60

50

EN55032 B(3

M

-6dB

40

SN e

10
GSU

Site no.
Dis. / Ant.
Limit
Env. / Ins.
Engineer
EUT
Power
M/H

Test Mode

EST,

100. 200, 300. 400, 500. 600. 700.
Frequency (MHz)
i 24 966 chamber Data no. : 123
3m 37082 Ant. pol. : HORIZONTAL
: EN55032 B(3M)
: Temp:23.6" ;Humi:56%;Press:101.52kPa
: Hale

¢ Switching Adaptor

: AC 110V/eOHz

: FJ-SW20175401200

: Full Load(Cutput:54V/1.2R)
Y+Y

EST Technology Co., Ltd. Report No. ESTE-E1708037-4

800.

a00.
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Level {dBuVim) Date: 2017-07-31

80
70
60
0 EN5032 B(3M)
-6dB
40
W)
30
20
10
030 100. 200. 300. 400, 500. 600, 700. 800, a00. 1000
Frequency (MHz)
Site no. i 24 966 chamber Data no. : 124
Dis. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit : EN55032 B(3M
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPs
Engineer : Hale
EUT : Switching Adaptor
Fower : AC 110V/eOHz
M/N 1 FJ-5W20175401200
Tast Mode ! Full Load(Output:54V/1.2R)
Y+¥
EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 102 of 204
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Level (dBuV/m) Date: 2017-08-08

a0
70
G0
20 EN55032 B(3M)
-6dB
40
30
20
10
I33[] 100. 200. 300. 400, 500. 600, 700. 800, a00. 1000
Frequency (MHz)
Site no. : 24 966 chamber Data no. : 125
Di=s. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit : EN55032 B(3M
Env. / Ins=, : Temp:23.6" ;Humi:56%;Fress:101,.52kFa
Engineer : Hale
EUT ¢ Switching Adaptor
Fower : AC 230V/S0H=z
M/N : FJ-5W201709%0&000
Test Modes : Full Load(Output:9V/&LR)
Y
EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 103 of 204
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Level (dBuV/m)

Date: 2017-08-08

a0
70
60
50 EN55032 B(3M)
-6dB
40
30
20
10
03[1 100. 200, 300. 500. G600, 700. 800. aon. 1000
Frequency (MHz)
Site no. i 2% 966 chamber Data no. : 126
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limit : EN55032 B(3M)
Env. / Ins,  Temp:23.6" rHumi:56%;Preas:101.52kPa
Engineer : Hale
EUT i Switching Adaptor
Fower 1 AC 230V/50Hz
M/NH : FJ-5SW20170306&000

Tast Mode

EST,

: Full Load(Output:9vV/eR)

i

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4
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a0 Level (dBuV/m) Date: 2017-08-08
70
60
>0 EN55032 B(3M)
-6dB
40
30
20
10
U3D 100. 200, 300. 400, 500. 600. 700. 800, a0, 1000
Frequency (MHz)
Site no. : 2# %¢6¢ chamber Data no. 1 127
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limic + EN55032 B(3M
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer ; Hals
EUT : Switching Adaptor
Fower : AC 110V/60Hz
M/H : FJ=-5W2017090e000

EST,

EST Technology Co., Ltd.

Full Load{Qutput:3V/eR)
¥

Report No. ESTE-E1708037-4
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Level (dBuV/m) Date: 2017-08-08

a0
70
60
20 EN55032 B(3M)
-6dB
40
30
20
10
03[1 100. 200, 300. 400, 500. 600, 700. 800, 900. 1000
Frequency (MHz)
Site no. : 24 966 chamber Data no. = 128
Dis. / Ant. : 3m 370682 Ant. pol. : VERTICAL
Limit : EN55032 B(3M
Env. / Ins. ! Temp:23.6" 'Humi:56%;Press:101.52kFa
Enginser + Hale
EUT : Switching Rdapteor
Fower : AC 110V/eOHz
M/N : FJ-5SW20170980&000
Test Mode : Full Load(Output:3V/&R)
¥
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Level (dBuV/m) Date: 2017-08-08

80

70

60

20 ENS5032 B(3M)

-6adB
40
[y

30

20

10

U3[] 100. 200, 300. 400, 500. 600, 700. 800, a00. 1000

Frequency (MHz)
Site no. i 2# 966 chamber Data no. : 129
Dia. / Ant. 1 3m 37082 Ant. pol. : VERTICAL
Limit : EN55032 B(3M
Env. / Ins. ! Temp:23,.6" rHumi:56%;Press:101.52kPa
Engineer i Hale
EUT : Switching Adaptor
Fower : AC 110V/e0Hz
M/H : FJ-5W20171086000
Tezt Mode : Full Load(Output:10.8V/EL)
¥
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HI]LHBI {dBuV/m) Date: 2017-08-08
70
60
>0 EN55032 B(3M)
-6dB
40
30
20
10
03[] 100. 200, 300. 400, 500. 600, 700. 800. a00. 1000
Frequency (MHz)
Site no. : 2% 96& chanmber Data no. : 130
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTIAL
Limic :+ EN55032 B(3M
Env. / Ins. ! Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer : Hale
EUT : Switching Adaptor
Fower : AC 110V/e0H=z
M/N + FJ-5W2017108&000

Tast Mods

EST,

: Full Load(Output:10.8V/&R)
¥

EST Technology Co., Ltd. Report No. ESTE-E1708037-4
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Level (dBuV/m) Date: 2017-08-08

80
70
60
50 ENS5032 B{31)
-6dB
40
30
20
10
03[] 100. 200. 300. 400. 500. 600, 700. 200. a00. 1000
Frequency (MHz)
Site no. : 24 96€ chamber Data no. : 131
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limit 1 EN55032 B(3M)
Env. / Ins. t Temp: 23,67 ;Humi:S56%;Press: 101,52k
Engineer : Hale
EUT : Switching Adaptor
Power : AC 230V/50Hz
M/N 1 FJ-SW2017108&000
Tazt Mods : Full Load(Output:10.8V/&R)
¥
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Level (dBuV/m) Date: 2017-08-08

80
70
60
0 EN5032 B(3M)
-6dB
40
30
20
10
USD 100. 200, 300. 400, 500, G600, 700. 800, a00. 1000
Frequency (MHz)
Site no. : 24 96& chamber Data no. : 132
Dis. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limic : EN55032 B(3M
Env. / In=. : Temp:23.6" ;Humi:56%;FPress:101.52kFa
Engineer : Hale
EUT : Switching Adaptor
Power 1 AC 230V/50Hz
M/N : FJ-SW2017108&000
Tast Mods : Full Load(Output:10.8V/&R)
¥
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Level (dBuV/m) Date: 2017-08-08

20
70
G0
>0 EN55032 B(3M)
-6dB
40
30
20
10
I:]3[] 100. 200. Joo. 400. 500. G600, 700. 800. 900. 1000
Frequency (MHz)
Site no. + 2# 966 chamber Data no. : 133
Dia. / Ant. ; 3m 37062 Ant. pol. : VERTICAL
Limit : EN55032 B (3M)
Env. / In=, ! Temp:23.6" rHumi:56%;Press:101.52kPa
Engineer : Hale
EUT : Switching Adapteor
Power + AC 230V/50Hz
M/N : FJ-SW20173301%70
Tast Mode : Full Load(Output:33V/1.97R)
4
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Level (dBuVim)

Date: 2017-08-08

80

70

G0

50

EN55032 B(3M)

-6dB

40

30

20

10

30

Site no.

100. 200, 300. 400,
Frequency (MHz)

24 966 chamber

+ Temp:23.6" rHumi:56%;Prass:101.

Dis. / Ant. : 3n 370682

Limit : EN55032 B(3M)

Env. / Ins.

Engineer :+ Hale

EUT + Switching Adaptor
Fower AC 230V/50Hz

M/N 1 FJ-5W20173301%70

Tezt Mods

: Full Leoad(Output:33V/1.97R)

: HORIZONIAL

b

EST Technology Co., Ltd.

EST,
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Level (dBuV/m) Date: 2017-08-08

a0
70
60
50 EN55032 B(3M)
-65adB
40
30
20
10
U3[] 100. 200, 300. 400, 500. 600, 700. 800. a0a0. 1000
Frequency (MHz)
Site no. : 2# 966 chamber Data no. : 135
Dia. / Ant. 1 3m 37062 Ant. pol. : HORIZONTIAL
Limic : EN55032 B(3M
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT : Switching Adaptor
Power : AC 110V/e0Hz
M/N : FJ-SW20173301970
Tezt Mods : Full Load{Output:33V/1.972)
Y
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Level (dBuV/m) Date: 2017-08-08

80
70
60
0 EN55032 B{31)
-6dB
40
30
20
10
03[] 100. 200, 300, 400, 500. 600, 700. 800, a00. 1000
Frequency (MHz)
Site no. : 24 966 chamber Data no. 1 13¢
Dis. / Ant. 1 3m 37082 Aant. pol. : VERTICAL
Limic : EN55032 B(3M
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT : Switching Adaptor
Fower : AC 110V/e0H=z
M/N : FJ=-5W20173301%70
Te=t Mods : Full Load(Output:33V/1.978)
Y
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EST,



BDLEVEI (dBuv/my) Date: 2017-08-08
70
60
50 ENSS5032 B(3M)
-6dB
40
30
20
10
USD 100. 200, 300, 400, 500. 600, roa. 800, apo. 1000
Frequency (MHz)
Site no. 24 966 chamber Data no. i 139
Dis. / Ant. : 3n 370682 Ant. pol. : HORIZONTAL
Limit : EN55032 B (3M)
Env. / Ins, : Temp:23.6" Humi:56%; Prass:101.52kPa
Engineer :+ Hale
EUT + Switching Adaptor
Power 1 AC 230V/50Hz
M/N : FJ-5W20175401200

Tast Mods

EST,

: Full Load(Output:54V/1.2R)
Y

EST Technology Co., Ltd. Report No. ESTE-E1708037-4
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Level (dBuW/m)

Date: 2017-08-08

80
70
60
20 EN56032 B(3M)
-6dB
40
Mapemdin
30 o
20
10
l33[] 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site no. : 2% 986 chamber Data no. : 140
Di f Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit : EN55032 B(3M)
Env. / Ins, ¢ Jemp:23.6" ;Humi:56%;Fress:101.52kFa
Engineer : Hale
EUT : Switching Adapteor
Power : AC 230V/50Hz
M/N : FJ-5W20175401200

Taest Mods

EST,

: Full Load(Output:S54V/1.2R)
¥

EST Technology Co., Ltd. Report No. ESTE-E1708037-4

Page 116 of 204



Level (dBuV/m) Date: 2017-08-12

a0
70
60
4 EN55032 B(3M)
-6dB
40
30
20
10
l::3[] 100. 200. 300. 400. 500. G600. T00. 800. 900. 1000
Frequency (MHz)
Site no. : 2# 96& chamber Data no. : 141
Dis. / Amnt. 1 3m 37062 Ant. pol. : VERTICAL
Limit : EN55032 B(3M)
Env. / Ins. ? Temp:23,.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT i Switching Adaptor
Power 1 AC 230V/50Hz
M/ 1 FU-5W20175401200
Tast Mods : Half Toad({Output:54V/0.&R)
Y
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Level (dBuV/m)

Date: 2017-08-12

20
70
60
20 EN55032 B({3M)
-6dB
40
30
20
10
DB[] 100. 200, 300. 400, 500. 600. T00. 800. a00. 1000
Frequency (MHz)
Site no. 2% 96& chamber Data no. : 142
Dis. / Ant. 1 Jm 37062 Ant. pol. : HORIZONTAL
Limit : ENS5032 B(3M)
Env. / Ins. : Temp:23.6" Humi:56%;Press:101.52kFa
Engineer : Hale
EUT : Switching Adaptor
Power : AC 230V/50Hz
M/N 1 FJ-5W20175401200
Test Mode : Half Load(Output:54V/0.6R)
¥
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Level (dBu\V/m)

Date: 2017-08-12

a0
70
60
50 EN55032 B{3M)
-6adB
40
30
20
10
U3[] 100. 200, 300. 400, 500. 600, 700. 800. 900. 1000
Frequency (MHz)
Site no. : 2% 966 chamber Data no. : 143
Dis. / Anct. 1 3m 37082 Ant. pol. : HORIZONTIAL
Limit : EN55032 B(3M)
Env. / Ins. * Temp:23.6" rHUmi:56%;Press:101.52kPa
Engineer : Hale
EUT : Switching Adaptor
Power + AC 230V/50Hz
M/N : FJ-5W20175401200

Tazt Mode

EST,

: No Load

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4
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Level (dBuV/m)

Date: 2017-08-12

a0
70
60
30 EN55032 B{3M)
-6dB
40
30
20
10
03[] 100. 200. 300. 400. 500. 600. 700. 800. a00. 1000
Frequency (MHz)
Site no. : 2# 966 chamber Data no. : 144
Dis. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit 1 EN55032 B(3M)
Env. / Ins. : Temp:23.6" ;Humi:56%;Fress:101.52kFa
Engineer : Hale
EUT : Switching Rdaptor
Power + AC 230V/50Hz
M/N : FJ-5W20175401200

Tazt Mode

EST,

:+ No Load

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4
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Level (dBuVim)

Date: 2017-07-31

80
70
60
> EN55032 B(3M)
-6dB
402;
30 EE
20
10
BED 100. 200, 300. 400, 500. G00. 700. 200. a00. 1000
Frequency (MHz)
Site no. : 2% 966 chamber Data no.
Dia. / Ant. 1 3n 37062 Ant. pol. : VERTICAL
Limit : ENS55032 B(3M
Env. / Ins. : Temp:23,6" ;Humi:56%;Preass:101.52kFa
Engineer : Hale
EUT i Switching Adapteor
Fower : AC 230V/50Hz
M/N 1 FJ-SW20175401200D
Tast Mode : Full Leoad(Output:54V/1.2R)
T+Y
ANT Cable Emi=sion
Fre Factor Loss Reading Level Limit Margin Remark
{MHz) (dB/m) (dB) (dBuv) (dBuV/m) (dBuV/m) {dB)
1 36.780 14.5% 1.05 21.20 3a.54 40.00 3.1l@ QF
2 40.&70 12.31 1.16 22.70 36.17 40.00 .83 QF
3 459,400 B.11 1.17 23.81 33.08 40.00 g€.91 QF
4 £§9.770 5.52 0.91 20.48 26.92 40,00 13.08 QF
S 107.600 10.2¢6 1.50 14.75 26.51 40.00 13.4% QP
& 130.880 11.22 1.58 13.E4 26.84 40.00 13.36 Q

EST,

EST Technology Co., Ltd.
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Level (dBuV/m)

Date: 2017-07-31

a0
70
60
0 ENS5032 B{3M)
-6dB
40
L]
30
20
10
]
30 100. 200. 300. 400. 500. 600, 700. 800. a00. 1000
Frequency (MHz)
Site no. i 24 966 chamber Data no. : 10
Dis. / Ant. HIC . | 37062 Ant. pol. : HORIZONTAL
Limit : EN55032 B(3M
Env. / Ins. : Temp:23.6" rHumi:56%;Press:101.52kPa
Engineer : Hale
EUT : Switching hdaptor
Fower 1 AC 230V/50Hz
M/N : FJ-SW20175401200D
Teat Mode : Full Load(Output:54V/1.2R)
¥+¥
ANT Cable Emission
Freq. Factor Loas Reading Level Limic Margin Remark
(MHZ) (dB/m} (dB) {dBuV) (dBuV/m) (dBuV/m) (dE)
1 41.840 11.73 1.18 12.13 £5.04 40.00 14.96 QP
2 6§9.770 5.52 0.91 22.37 28.80 40.00 11.20 QF
3 103.720 9.94 1.59 13.59 25.12 40.00 14,88 QP
4 128,340 11.20 1.53 10.02 22.75 40.00 17.25 QP
5 186.170 §.36 1.96 12.¢81 22.93 40.00 17.07 Q
@ 205.570 g.09 1.91 11.58 21.58 40.00 18.42 QE
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Level (dBuVim)

Date: 2017-07-31

80
70
G0
30 EN55032 B{3M)
-6dB
40
30
20
10
03[] 100. 200, 300. 400, 500. 600. 700. 800. a00. 1000
Frequency (MHz)
Site no. ¢ 2# 966 chamber Data no. : 1
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONIAL
Limit : ENS5032 B(3M)
Env. / Ins. t Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT ¢ Switching Adaptor
Fower : AC 230W/50Hz
M/N : FJ-5WN2017090&000D

Test Mode

EST,

EST Technology Co., Ltd.

Full Load(Output:9v/ER)
Y+Y

Report No. ESTE-E1708037-4
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Level (dBuV/m) Date: 2017-07-31

80
70
60
50 ‘ ‘ ‘ EN55032 B(3M)
-6dB
40ﬂ
30
20
10
30 100. 200. 300. 400, 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site no. ¢ 2% 98¢ chamber Data no. : 2
Dis. / Ant. : 3n 37082 Ant. pol. : VERTICAL
Limic : ENSS5032 B(3M)
Env. / Ins. ¢ Temp:23.6" ;Bumi:56%;Press:101.52kPa
Engineer + Hale
EUT : Switching Adaptor
Power : AC 230V/50Hz
M/N : FJ-SW20170908000D
Test Mode ¢ Full Load(Cutput:9V/éR)
Y+Y
ANT Cable Emission
Freq. Factor Loss Reading Level Limic Margin Remark
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 40.540 2.31 1.1¢ 20.09 33.5¢ 40.00 6.44 RE
2 124.0%0 13, 22 1.41 13.50 28.13 40.00 13.87 RE
3 156.100 10.41 1.8 15.31 27.53 40,00 12.47 RE
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80Level (dBuV/m) Date: 2017-07-31
70
60
50 EN55032 B(3M)
-6dB
40
30
20
10
30 100. 200. 300. 400, 500. 600. 700. 800. 900.
Frequency (MHz)
Site no. : 2% 966€ chamber Data no. : 3
Pis. / Ant. : 3m 37062 Ant. pol. : VERTICAL
Limit : ENS55032 B({3¥M)
Env. / Ins. : Temp:23,.6" ;Humi:56%;Press:101.52kPa
Engineser : Hale
EUT : Switching Adaptor
Power : AC 110V/e0Hz
M/N : FJ-SW201709068000D
Test Mode : Full Load(Output:3V/6ER)
Y+Y
ANT Cable Emission
Freq. Factor Loss Reading Leval Limic Margin Remark
(MHz) (dB/m) (dB) {dBuv) {dBuV/m) (dBuV/m) (dB)
1 38.450 13.53 1.08 17.170 32.31 40.00 7.69 QP
2 137.870 11.28 1.89 13.89 28.68 40.00 13.34 QP
3 156.100 10.41 1.81 15.82 25.04 40.00 11.9¢ QP

&)~

EST Technology Co., Ltd.
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80

Level (dBuVimj}

Date: 2017-07-31

70

60

50

ENS5032 B(3M)

-6dB

40

30

20

10

30

Site no.
Di=. / Ant.
Limic

Env. / Ins.
Engineser
EUT

T
EFOWerL

EST,

100. 200. 300. 400.
Frequency (MHz)

: 24 986 chamber
1 3m 37062
: EN55032 B({(3M

: Temp:23.6" rHumi:56%;Press:101.

: Hale

: Switching Adaptor

i1 AC 110V/eOHz

: FJ-SW2017080&000D

: Full Load(Output:9V/&R)
Y+¥

EST Technology Co., Ltd.

: HORIZONTAL

Report No. ESTE-E1708037-4

800.

900. 1000
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Level (dBuV/m)

Date: 2017-07-31

80
70
60
20 EM55032 B(3M)
-6dB
40
r)
30
20
10
03[] 100. 200. 300. 400. 500. G00. 700. 800. 900. 1000
Frequency (MHz)
Site no. 2% 96e¢ chamber Data no.
Dia. / Ant. HE ) | 37062 Ant. pol. VERTICAL
Limit : ENS5032 B(3M)
Env. / Ins. : Temp:23,6" ;Humi:56%;Pres=:101.52kFa
Engineser + Hale
EUT : Switching Adaptor
Power : AC 110V/e0Hz
M/N : FJ-SW20173301870D
Test Mode * Full Load(Output:33V/1.97R)
T+Y
ANT Cable Emiss=ion
Freq. Factor Los=s Reading Level Limit Margin Remark
(MEz) (dB/m) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 41.270 11.73 1.18 21.20 34.11 40.00 5.88 QF
2 123.120 11.189 1.37 18.34 30.90 40.00 9.10 QF
3 129,910 11.19 1.61 20.35 33.15 40.00 &.E5 QE

EST,

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4
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Level (dBuVim) Date: 2017-07-31

80
70
60
50 EN55032 B(3M)
-6dB
40
30
20
10
030 100. 200. 300. 400, 500. 600, 700. 800. a00. 1000
Frequency (MHz)
Site no. : 24 966 chamber Data no. : @
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limit : ENS55032 B(3M)
Env. / Ins, : Temp:23,6" yHumi:56%;Preass:101.52kFa
Engineer : Hale
EUT : Switching Adaptor
Power : AC 110V/e0Hz
M/N : FJ-5W20173301970D
Tesat Mode : Full Load({Cutput:33V/1.97R4)
T+Y
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Level (dBuV/m)

Date: 2017-07-31

a0
70
60
20 ENS5032 B(3M)
-6dB
40
30
20
10
03[] 100. 200, 300. 400. 500. 600. 700. 800. a00. 1000
Frequency (MHz)
Site no. 2# 96€& chamber Data no. : 7
Dis. / Ant. 1 o3m 37062 Ant. pol. @ HORIZONTIAL
Limit : EN55032 B (3M)
Env. / Ins. ! Temp:23.6" ;Humi:56%;Preas:101.52kFa
Engineer : Hale
EUT : Switching Adaptor
Fower : AC 230V/50Hz
M/N : FJ-5W20173301570D
Ta=t Mods : Full Lead({Output:33V/1.97R)
Y+Y¥
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Level (dBuVim)

Date: 2017-07-31

80
70
60
50 EN55032 B(3M)
-GdB
40
A
30
20
10
030 100. 200. 300. 400, 500. 600, a00. 1000
Frequency (MHz)
Site no. i 24 966 chamber Data no. : &
Dis. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit : ENS5032 B(3M
Env. / Ins. ! Temp:23.6" Humi:56%;Press:101.52kPa
Engineer + Hale
EUT ;i Switching Rdaptor
Power 1 AC 230V/50Hz
M/N : FJ-5W20173301970D
Tast Mods : Full Load({Cutput:33V/1.97R)

T+¥

EST Technology Co., Ltd.

EST,
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Level (dBuVim) Date: 2017-08-01

80
[4\)
60
20 EN55032 B{3M)
-6dB
40
3I]‘II
20
10
I33[] 100. 200, 300, 400, 500. 600, 700. 800, 900. 1000
Frequency (MHz)
Site no. + 2% 966 chamber Data no. : 11
Di=s. / Ant. r 3m 37062 Ant. pol. : VERIICAL
Limit : EN55032 B(3M
Env. / Ins. : Temp:23.6" ;Humi:56%; Press:101.52kPa
Engineer : Hale
EUT : Switching Adapteor
Fower : AC 110V/&0Hz
M/N 1 FJ-5W20175401200D
Tezt Mode : Full Lead(Outpuc:54V/1.2R)
Y+¥
EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 131 of 204

EST,



Level (dBuVim)

Date: 2017-08-01

80
70
GO0
30 EN55032 B(3M)
-6dB
40
30
20
10
030 100. 200, 3J00. 400, 500. 600, T00. 800, a0o. 1000
Frequency (MHz)
Site no. 2% 966 chamber Data no. : 12
Dis. / Ant. 1 3m 37082 Ant. pol. : VERTICAL
Limic : EN55032 B(3M)
Env. / Ins. ¢ Temp:23,6" ;BEumi:56%; Fress:101.52kE2
Engineer : Hale
EUT + Switching Adaptor
Fower : AC 110W/e0H=z
M/N : FJ=-5W20175401200D

Tast Mods

EST,

: Full Load{Cutput:54V/1.
¥+Y

EST Technology Co., Ltd.

-
2R)

Report No. ESTE-E1708037-4
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BI]LBVEI (dBuV/m) Date: 2017-08-01
70
60
50 EN55032 B{3M)
-6dB
40
30
20
10
USD 100. 200, 300. 400, 500. 600, 700. 800, a0, 1000
Frequency (MHz)
Site no. i gite Data no. : 13
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limit : EN55032 B(3M)
Env. / Ins. : Temp:23.6" rHumi:56%;Press:101.52kPa
Engineer : Hale
EUT : Switching Rdaptor
Fower : AC 110V/60Hz
M/N 1 FJ-5W20171086000D
Tazt Mode : Full Load(Output:10.8V/E&R)

EST,

T+Y

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4
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80 Level (dBuV/m) Date: 2017-08-01
70
60
50 ENS5032 B(3M)
-6dB
4014
30
20
10
030 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site no. ¢ 2# 966 chamber Data no. : 14
Pis. / Ant. : 3nm 37062 Ant. pol. : VERTICAL
Limic : EN55032 B(3M)
Env. / Ins. : Temp:23.6" ;Bumi:56%;Press:101,52kFa
Engineer : Hale
EUT : S ltChl“g Adapter
Fower : AC 110V/e0Hz
M/N - :u-514ﬁlz1C26GGG:
Test Mode + Full Load(Output:10,.8V/éR)
T+Y
ANT Cable Emission
Freq. Factor Loss Reading Level Limit Margin  Remark
(MH2) (dB/m) (dB) (dBuv) {(dBuV/m) (dBuV/m) (dB)
1 43.300 10.72 1.17 24.40 36.29 40.00 3.71 QP
2 49,400 8.11 1.17 25.47 34.75 40.00 5.25 Q
3 119.240 11.09 1.:37 17.84 30.30 40.00 9.70 QP

&)~

EST Technology Co., Ltd.
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Level (dBuV/m)

Date: 2017-08-01

30
70
G0
=0 ENS5032 B{3M)
-6dB
40
30
20
10
03[] 100. 200, 300. 400, 500. 600, 7o0. 800, a00. 1000
Frequency (MHz)
Site no. 2% 966 chamber Data no. : 15
Dia. / Ant. 1 3m 370682 Ant. pol. @: VERTICAL
Limit : EN535032 B(3M
Env. / Ins. : Temp:23.6" rHumi:S56%;Press:101.52kPa
Engineer : Hale
EUT ¢ Switching Adaptor
Fower : AC 230V/50Hz
M/N + Fy-5W2017108&000D

Tezt Mods

EST,

: Full Load(Output:1

T+¥

EST Technology Co., Ltd.

------
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Level (dBuV/m)

Date: 2017-08-01

a0
70
60
20 EN5§032 B3N]
-6dB
40
30
20
10
D3D 100. 200, 300, 400, 500. 600, T00. 800, 900. 1000
Frequency (MHz)
Site no. : 24 966 chanber Data no. : 1lé
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONIAL
Limit : EN35032 B(3M
Env. / Ins. : Temp:23.6" Humi:56%;Press:101.52kPa
Engineer + Hale
EUT : Switching Adapteor
Power + AC 230V/50Hz
M/N : FJ-SW2017108&000D
Test Mode : Full Load(Output:10.8V/E&R)

EST,

T+¥

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4
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Level (dBuVim) Date: 2017-08-08

80
70
60
20 EN55032 B(3M)
-6dB
40
30
20
10
I33[] 100. 200, 300. 400, 500. 600, 700. 800, a00. 1000
Frequency (MHz)
Site no. ¢ 24 966 chamber Data no. : 17
Di=s. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limic : EN55032 B(3M
Env. / In=. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT : Switching Adaptor
Power 1 AC 110V/e0Hz
M/N : FJ-5W2017090&000D
Test Modes : Full Load(Output:9V/&L)
Y
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Level (dBuVim)

Date: 2017-08-08

80
70
60
20 EN5§032 B(3M)
-6dB
40
30
20
10
03[] 100. 200, 300. 400, 500. 600, T00. 800. 900. 1000
Frequency (MHz)
Site no. : 2% 966€ chamber Data no. : 18
Dis. /f Ant. 1 o3m 37062 Ant. pol. : HORIZONIAL
Limit : EN55032 B(3M)
Env. / In=, : Temp:23.6" rHumi:56%;Press:101,.52kFa
Enginesr : Hale
EUT + Switching Adaptor
Fower : AC 110V/eOHz
M/N + FJ-5W2017090&000D

Taszz Mode

EST,

: Full Load(Output:9V/ER)
4

EST Technology Co., Ltd. Report No. ESTE-E1708037-4
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BDLEVEI {dBuV/m) Date: 2017-08-08
70
60
20 EN55032 B(3M)
-6dB
40
30
20
10
l33[] 100. 200, 300. 400, 500. G600, 700. 800. a00. 1000
Frequency (MHz)
Site no. 2% 966 chamber Data no. : 19
Dia. / Ant. HI ) 1§ 37062 Ant. pol. : HORIZONTAL
Limit : EN55032 B (3M)
Env. / Ins, : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT : Switching Adaptor
Power : AC 230V/50Hz
M/N + FJ-5W2017030e000D

Taszt Mode

EST,

: Full Leoad(Output:9vV/&R)
¥

EST Technology Co., Ltd. Report No. ESTE-E1708037-4
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Level (dBuV/m) Date: 2017-08-08

80
70
60
20 EN56032 B(3M)
-GdB
40
sof
20
10
[}3[] 100. 200. 300. 400, 500. G600, 700. 200, 900, 1000
Frequency (MHz)
Site no. i 2# 966 chamber Data no. : 20
Dis. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit : EN55032 B (3M)
Env. / Ins. } Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT : Switching Adapteor
Fower : AC 230V/50Hz
M/N 1 FJ-SW20170906&000D
Tazt Mods : Full Leoad{Output:9V/6&R)
4
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Level (dBuV/m)

Date: 2017-08-08

a0
70
G0
50 ENSS5032 B(3M)
-6dB
40
30
20
10
]
30 100, 200, 300, 400, 500. 600, 700. 800, 900. 1000
Frequency (MHz)
Site no. : 24 96€ chamber Data no. : 21
Dis. / Ant. 1 3m 37062 Ant. pol. @ VERTICAL
Limit : ENS55032 B(3M
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer + Hale
EUT + Switching Adapteor
Fower : AC 230V/50Hz
M/N : FJ=-SW20171086000D
Tezt Mode : Full Load(Output:10.8V/ER)
b 4
LNT Cahls Emission
Freg Factor Losas Reading Lavel Limit Margin Remark
(MHZ) (dB/m) (dB) (dBuV) (dBuV/m) {dBuV/m) (dB)
1 38.580 13.53 1.08 21.30 35.91 40.00 4.08 QF
2 51.340 7.11 1.38 28.393 35.42 40.00 4.58 QF
3 127.000 11.22 1.47 20.93 33.82 40.00 .38 QB

Est.

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4
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Level (dBuVim) Date: 2017-08-08

80
70
60
20 EN5§032 B3N]
-6dB
40
30
20
10
D3[] 100. 200, 300. 400, 500. 600, T00. 800. 900. 1000
Frequency (MHz)
Site no. : 24 966 chanber Data no. : 22
Di=s. / Ant. 1 3m 37062 Ant. pol. : HORIZONIAL
Limit : EN55032 B(3M
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer + Hale
EUT : Switching Adaptor
Fower : AC 230V/50Hz
M/N : FJ-SW2017108&000D
Test Mode : Full Leoad(Output:10.8V/&R)
Y
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Level (dBuVW/m)

Date: 2017-08-08

ENS5032 B{3M)

-6dB

80

70

60

50

40

30

20

10

0

30 100, 200, 300. 400, 500. 600, T700.
Frequency (MHz)
Site no. : 24 %66 chamber Data no. : 23
Dis. / Ant. HE ) 37062 Ant. pol. : HORIZONTAL
Limic : EN55032 B(3M)
Env. / Ins. : Temp:23.6" rHumi:S56%;Press:101.52kPa
Engineer : Hale
EUT : Switching Adapter
Fower : AC 110V/e0Hz
M/N : FJ-SW20171086&000D
Tezt Mode : Full Load(Output:10.E8V/6LR)
Y
EST Technology Co., Ltd. Report No. ESTE-E1708037-4
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80 Level (dBuV/m) Date: 2017-08-08
70
60
50 EN5S5032 B(3M)
-6dB
40
30
20
10
030 100. 200, 300. 400, 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site no. : 2# 966 chamber Data no. : 24
Dis. / Ant. : 3m 37062 Ant. pol. : VERTICAL
Limic : EN55032 B(3M)
Env. / Ins. + Temp:23.6' ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT + Switching Adaptor
Fower : AC 110V/é0Hz
M/N + FJ-SW2017108&000D
Test Mode : Full Lead(Output:10.8V/&A
Y
ANT Cable Emission
Freq. Factor Loss Reading Level Limit Margin Remark
(MHz) (dB/m) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 42.730 11.23 1.18 23.99 36.40 40.00 3.80 QP
2 49.400 8.11 s 0 N 24.32 33.80 40.00 €.40 QP
3 123.120 11.19 1.37 20.64 33.20 40,00 €.80 QP

&)~

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4
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80l.evel (dBuV/m) Date: 2017-08-08
70
60|
50 EN55032 B(3M)
-6dB
40
30
20
10
030 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site no. ¢ 2# 966 chamber Data no. : 25
Dis. / Ant. : 3m 37062 Ant. pol. : VERTICAL
Limit : EN55032 B(3¥M)
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT : Switching Adapter
Fower : AC 110V/e0Hz
M/N : FJ-SW20173301970D
Test Mode + Full Load(Output:33V/1.972)
v
INT Cable Emission
Freq Factor Loss Reading Level Limic Margin Remark
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 33.88 18.04 1.08e 7.94 35.04 40.00 4.9¢ QP
2 41.84 s 1z 12 1.18 2 0 36.41 40.00 3.59 QF
3 137:67 11.28 1.69 20.57 33.54 40,00 g.48 QF

&)~

EST Technology Co., Ltd.
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Level (dBuVWim) Date: 2017-08-08

80
70
60
0 ENS5032 B(3M)
-6dB
40
30
20
10
030 100. 200, 300, 400, 500. G600, 700. 800, ano. 1000
Frequency (MHz)
Site no. ¢ 24 96€ chamber Data no. i 26
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limic : EN55032 B(3M
Env. / Ins=. : Temp:23.6" Humi:56%;Press:101.52kFa
Engineer : Hale
EUT : Switching Adaptor
Power ¢ AC 110V/e0Hz
M/N : FJ-5W20173301970D
Tast Mods : Full Load(OCutput:33V/1.97R)
¥
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Level (dBuVim) Date: 2017-08-08

a0
70
G0
50 ENSS5032 BI3M)
-5dB
40
30
20
10
03[] 100. 200, 300. 400. 500. 600. To0. 800. a00. 1000
Frequency (MHz)
Site no. : 24 96€ chamber Data no. 27
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONIAL
Limit : EN55032 B(3M)
Env. / Ins, : Tenmp:23,.6" ;Humi:56%;Press:101.52kPa
Engineer + Hale
EUT + Switching Adaptor
Power 1 AC 230V/50H=z
M/N : FJ-SW20173301870D
Taest Mode : Full Load(Output:33V/1.97Rk)
4
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Level (dBuWim) Date: 2017-08-08

a0
70
60
0 ENS5032 B(3M)
-6dB
40
30
20
10
USD 100. 200, 300. 400, 500. 600, T00. 800, a00. 1000
Frequency (MHz)
Site no. : 24 966 chamber Data no. : 28
Dis. / Ant. 1 3m 370602 Ant. pol. : VERTICAL
Limit : EN55032 B{3M
Env. / Ins=. : Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer : Hzls
EUT : Switching Adaptor
Fower : AC 230V/50Hz
M/N 1 FJ=-5W20173301870D
Tezt Mods : Full Lead(Output:33V/1.974)
¥
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Level (dBuVWim)

Date: 2017-08-08

a0
70
G0
>0 EN55032 B(3M)
-6dB
40
30
20
10
03[] 100. 200, 300. 400, 500. 600, a0a0. 1000
Frequency (MHz)
Site no. : 2% %6& chamber Data no. 1 29
Dia. / Ant. T 3m 37062 Ant. pol. : VERTICAL
Limit : EN55032 B(3M)
Env. / Ins. * Tenmp:23.6" yHumi:S56%;Press:101.52kPa
Engineser : Hale
EUT + Switching Adaptor
Power : AC 230V/50Hz
M/N : FJ-SW20175401200D

Tazt Mode

EST,

: Full Load(Output:54V/1. 2!

b

EST Technology Co., Ltd.

R)

Report No. ESTE-E1708037-4
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Level (dBuVW/m) Date: 2017-08-08

80
70
G0
>0 EN55032 B(3M)
-6dB
40
30
20
10
03[] 100. 200, 300. 400. 500. 600. T700. 800. a00. 1000
Frequency (MHz)
Site no. : 2# 966 chamber Data no. : 30
Dis. / Ant. H ) | 37062 Ant. pol. : HORIZONTAL
Limit : EN55032 B(3M
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer : Hale
EUT : Switching Adaptor
Power : AC 230V/50Hz
M/N 1 FJ-5W20175401200D
Tezt Mods : Full Load(Output:54V/1.28)
Y
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EII]LEVEI (dBuV/m) Date: 2017-08-08
70
G0
0 EN55032 B(31)
-6dB
40
30
20
10
03[1 100. 200, 300. 400, 500. 600, 700. 800. 900. 1000
Frequency (MHz)
Site no. : 2% 966 chamber Data no. : 31
Dia. / Ant. HIC . | 37082 Ant. pol. : HORIZONTAL
Limic : ENS5032 B(3M)
Env. / Ins. : Tenp:23.6" ;Humi:56%;FPress:101,.52kEa
Engineer : Hale
EUT : Switching Adaptor
Power 1 AC 110V/e0Hz
M/H : FJ-5W20175401200D

Tezt Mods

EST,

: Full Load(Output:

b

EST Technology Co., Ltd.

EATFFY] 9B
1.28)

Report No. ESTE-E1708037-4
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Level (dBuV/m) Date: 2017-08-08

a0
70
60
>0 EN55032 B(3M)
-6dB
40
30
20
10
03[] 100. 200, 300. 400, 500. 600. 700. 800. ao0. 1000
Frequency (MHz)
Site no. i 2% 966 chamber Data no. : 32
Dis. / Ant. 1 3m 37062 Ant. pol. @ VERTICAL
Limit : EN55032 B(3M)
Env. / Ins, t Temp:23.6" rHumi:56%;Press:101.52kPa
Engineer : Hale
EUT : Switching Adaptor
Power 1 AC 110V/e0Hz
M/R : FJ-SW20175401200D
Taszt Mods : Full Load(Output:54V/1.2R)
¥
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Level (dBuV/m) Date: 2017-08-12

80
70
G0
>0 ENS5032 B(3M)
-6dB
40
30
20
10
03[1 100. 200, 300. 400, 500. 600, 700. 800. apo. 1000
Frequency (MHz)
Site no. : 2% %6€ chamber Data no. : 33
Di=s. / Ant. H 37062 Ant. pol. : VERIICAL
Limit : EN55032 B(3M)
Env. / Ins. : Temp:23.6" rHumi:S6%;Prass:101.52kPa
Engineer : Hale
EUT ¢ Switching Adapter
Fower : AC 230V/50Hz
M/N : FJ-5SW20175401200D
Te=zt Mode : Half Load(Output:54V/0.6LR)
Y+¥
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Level (dBuV/m)

Date: 2017-08-12

80
70
60
50 EN55032 B(3M)
-6adB
40
30
20
10
03[1 100. 200, 300. 400, 500. 600. T00. 800. a00. 1000
Frequency (MHz)
Site no. i 24 966 chamber Data no. : 34
Dia. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limit : EN55032 B(3M
Env. / Ins. : Temp:23,6" ;Humi:56%;Press: 101,52k
Engineer : Hale
EUT : Switching Adaptor
Power 1 AC 230V/50Hz
M/H 1 FJ-5W20175401200D
Tezst Mods : Half Lead{Output:S54V/0.&R)
¥+¥
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Level (dBuV/m) Date: 2017-08-12

80
70
60
0 EN55032 B(3M)
-6dB
40
30
20
10
03[] 100. 200, 300, 400, 500. 600, 700. 800. 900. 1000
Frequency (MHz)
Site no. : 2% %¢6€ chamber Data no. : 35
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limit : EN55032 E(3M)
Env. / Ins. : Temp:23,6" Humi:56%;Preas:101.52kPa
Engineer : Hale
EUT : Switching Adaptor
Fower : AC 230V/50Hz
M/N : FJ-5W20175401200D
Tast Modas : No Load
Y+¥
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Level (dBuVim) Date: 2017-08-12

a0
70
60
20 EN5§032 B(3M)
-GdB
40
30
20
10
UE[] 100. 200, 300. 400, 500. 600, 700. 800. 900. 1000
Frequency (MHz)
Site no. i 24 966 chamber Data no. : 36
Dis. / Anct. 1 3m 37062 Ant. pol. : VERTIICA
Limit : EN55032 B(3M)
Env. / Ins. ! Temp:23.6" rHumi:56%;Press:101.52kPa
Engineer : Hale
EUT + Switching Adeptor
Fower : AC 230V/50Hz
M/R 1 FJ-SW20175401200D
Tast Mpds : No Load
Y+Y
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4.3. Harmonic Current Emissions on AC Mains Test

RESULT
Test procedure
Measured harmonics

Limits

Pass

EN IEC 61000-3-2:2019+A1:2021
1~40"

EN IEC 61000-3-2:2019+A1:2021

AC Main
EUT >

Power Analyzer

J (Compliance Test System)

80cm

EST Technology Co., Ltd.

Report No. ESTE-E1708037-4 Page 157 of 204



Test Data

EUT: Switching Adaptor M/N:FJ-SW20171086000 Tested by: Sid
Test category: Class-A per Ed. 4.0 (2014) (European limits) Test Margin: 100
Test date: 2017/8/7 Start time: 15:56:42 End time: 15:59:33
Test duration (min): 2.5 Data file name: H-000682.cts_data

Comment: Full Load

Customer: FUJIA

Test Result: Pass Source qualification: Normal

Current & voltage waveforms

6 A +— 300
~ 4 \ /1 \ /1 200 <
)] o
g' 2 * / “ \1|I /_l 100 ET
£ 20 N\ /]
P A VA N | B e
S \V ] N VAR Rpeee

6 \,/ \J/ -+ -300
Harmonics and Class A limit line European Limits

3.5 F
@ 30+ I
% 25 - I
g 2.0 ; ’

@ 1.5 - I
o 1.0 =
3 05— A
© 00 E Wﬁﬂﬁﬁﬁﬁﬁﬂ_
4 8 12 16 20 24 28 32 36 40
Harmonic #

Test result: Pass  Worst harmonic was #15 with 61.9% of the limit.
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EUT: Switching Adaptor M/N:FJ-SW20171086000 Tested by: Sid
Test category: Class-A per Ed. 4.0 (2014) (European limits) Test Margin: 100
Test date: 2017/8/7 Start time: 15:56:42 End time: 15:59:33
Test duration (min): 2.5 Data file name: H-000682.cts_data

Comment: Full Load

Customer: FUJIA

Test Result: Pass Source qualification: Normal
THC(A): 0.715 I-THD(%): 194.0 POHC(A): 0.170 POHC Limit(A): 0.251

Highest parameter values during test:

V_RMS (Volts): 230.26 Frequency(Hz): 50.00
I_Peak (Amps): 3.806 I_RMS (Amps): 0.80%9
I_Fund {Amps): 0.369 Crest Factor: 4.711
Power (Watts): 81.1 Power Factor: 0.441

Harm# Harms{avg) 100%Limit %of Limit Harms{max) 150%Limit %of Limit Status

2 0.001 1.080 N/A 0.001 1.620 N/A  Pass

3 0.347 2.300 151 0.348 3.450 10.1 Pass

4 0.001 0.430 N/A 0.001 0.645 N/A  Pass

5 0.323 1.140 28.3 0.323 1.710 18.9 Pass

] 0.000 0.300 N/A 0.001 0.450 N/A  Pass

7 0.289 0.770 37.5 0.290 1.155 251 Pass

8 0.000 0.230 N/A 0.001 0.345 N/A  Pass

9 0.250 0.400 62.4 0.251 0.600 41.8 Pass
10 0.001 0.184 N/A 0.001 0.276 N/A  Pass
11 0.208 0.330 63.2 0.210 0.495 425 Pass
12 0.001 0.153 N/A 0.001 0.230 N/A  Pass
13 0.169 0.210 80.7 0.172 0.315 545 Pass
14 0.001 0.131 N/A 0.001 0.197 N/A  Pass
15 0.136 0.150 91.0 0.139 0.225 61.9 Pass
16 0.001 0.115 N/A 0.001 0173 N/A  Pass
17 0.112 0.132 85.0 0.115 0.198 58.3 Pass
18 0.001 0.102 N/A 0.001 0.153 N/A  Pass
19 0.097 0.118 81.8 0.100 0.178 56.4 Pass
20 0.001 0.092 N/A 0.001 0.138 N/A  Pass
21 0.088 0.107 81.8 0.091 0.161 56.4 Pass
22 0.001 0.084 N/A 0.001 0.125 N/A  Pass
23 0.080 0.098 82.0 0.083 0.147 56.6 Pass
24 0.001 0.077 N/A 0.001 0.115 N/A  Pass
25 0.072 0.090 79.8 0.075 0.135 55.2 Pass
26 0.001 0.071 N/A 0.001 0.107 N/A  Pass
27 0.062 0.083 73.9 0.065 0.125 52.2 Pass
28 0.003 0.066 N/A 0.003 0.09% N/A  Pass
29 0.050 0.078 64.2 0.053 0.116 45.5 Pass
30 0.001 0.081 N/A 0.002 0.092 N/A  Pass
31 0.038 0.073 52.2 0.041 0.109 37.3 Pass
32 0.003 0.058 N/A 0.003 0.086 N/A  Pass
33 0.028 0.0868 40.5 0.029 0.102 28.8 Pass
34 0.001 0.054 N/A 0.001 0.081 N/A  Pass
356 0.021 0.064 32.3 0.021 0.096 22.2 Pass
36 0.000 0.051 N/A 0.001 0.077 N/A  Pass
a7 0.018 0.081 29.3 0.018 0.091 19.7 Pass
38 0.000 0.048 N/A 0.001 0.073 N/A  Pass
39 0.017 0.058 29.4 0.017 0.087 19.8 Pass
40 0.000 0.048 N/A 0.001 0.069 N/A  Pass
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EUT: Switching Adaptor M/N:FJ-SW20171086000
Test category: Class-A per Ed. 4.0 (2014) (European limits) Test Margin: 100
Test date: 2017/8/7
Test duration (min): 2.5
Comment: Full Load
Customer: FUJIA

Test Result: Pass

Start time: 15:56:42
Data file name: H-000682.cts_data

Source qualification: Normal

Highest parameter values during test:

Harm#

Woo=~ldmokwh

10

Voltage (Vrms): 230.26

I_Peak (Amps): 3.806
I_Fund (Amps): 0.369
Power (Watts): 81.1

Harmonics V-rms

0.053
0.457
0.035
0.078
0.012
0.084
0.018
0.100
0.015
0.102
0.011
0.088
0.006
0.090
0.009
0.082
0.008
0.082
0.010
0.081
0.004
0.076
0.004
0.078
0.003
0.068
0.003
0.068
0.002
0.052
0.004
0.041
0.003
0.035
0.003
0.033
0.004
0.033
0.008

EST Technology Co., Ltd.

Tested by: Sid

End time: 15:59:33

Frequency(Hz): 50.00
I_RMS (Amps): 0.809
Crest Factor: 4.711
Power Factor: 0.441

Limit V-rms % of Limit
0.460 11.59
2.072 22.07
0.460 7.69
0.921 8.44
0.460 2.56
0.691 12.11
0.460 3.82
0.460 21.67
0.460 3.3
0.230 44.25
0.230 4.63
0.230 38.22
0.230 2.51
0.230 39.08
0.230 3.80
0.230 35.42
0.230 3.28
0.230 35.56
0.230 4.55
0.230 35.26
0.230 1.92
0.230 33.03
0.230 1.56
0.230 33.90
0.230 1.35
0.230 29.72
0.230 1.47
0.230 29.67
0.230 1.09
0.230 22.45
0.230 1.67
0.230 17.97
0.230 1.29
0.230 15.39
0.230 1.22
0.230 14.44
0.230 1.58
0.230 14.36
0.230 h |

Report No. ESTE-E1708037-4

Status

OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
oK
OK
OK
oK
OK
OK
oK
OK
OK
OK
OK
OK
OK
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EUT: Switching Adaptor M/N:FJ-SW20171086000D Tested by:

Sid

Test category: Class-A per Ed. 4.0 (2014) (European limits) Test Margin: 100
Test date: 2017/8/7 Start time: 15:39:44 End time: 15:42:35

Test duration (min): 2.5 Data file name: H-000680.cts_data
Comment: Full Load

Customer: FUJIA

Test Result: Pass Source qualification: Normal

Current & voltage waveforms

6 — S +— 300
N VARN /o s
g 2 \ \ 1100 B
< oA\ [N} L1, 8
E L0 \],1/ / \\u I
s\ RIS

-6 — ~— -300
Harmenics and Class A limit line European Limits

3.5 F
w 3.0+ I
% 25 -+ ’
rain
3 05—

00 £ EEEEEEE_

4 8 12 16 20 24 28 32
Harmonic #

Test result: Pass  Worst harmonic was #15 with 66.2% of the limit.
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EUT: Switching Adaptor M/N:FJ-SW20171086000D

Test category: Class-A per Ed. 4.0 (2014) (European limits)
Start time: 15:39:44

Data file name: H-000680.cts_data

Test date: 2017/8/7
Test duration (min): 2.5
Comment: Full Load
Customer: FUJIA

Test Result: Pass

THC(A): 0.736  I-THD(%): 197.3

Highest parameter values during test:
230.25
3.925

V_RMS (Volts):
I_Peak (Amps):

I_Fund (Amps): 0.373

Power (Watts):

82.0

Harm# Harms{avg) 100%Limit %cof Limit

2 0.001 1.080

3 0.352 2.300

4 0.001 0.430

5 0.328 1.140

] 0.000 0.300

7 0.296 0.770

8 0.000 0.230

9 0.257 0.400
10 0.001 0.184
11 0.217 0.330
12 0.001 0.153
13 0.179 0.210
14 0.001 0.131
15 0.147 0.150
16 0.001 0.115
17 0.122 0.132
18 0.001 0.102
19 0.104 0.118
20 0.001 0.092
21 0.092 0.107
22 0.001 0.084
23 0.082 0.098
24 0.001 0.077
25 0.072 0.090
26 0.001 0.071
27 0.061 0.083
28 0.003 0.066
29 0.048 0.078
30 0.001 0.061
31 0.036 0.073
32 0.003 0.058
33 0.025 0.068
34 0.001 0.054
35 0.019 0.064
36 0.000 0.051
37 0.016 0.061
38 0.000 0.048
39 0.016 0.058
40 0.000 0.046

- EST Technology Co., Ltd.
ESE~

N/A
15.3
N/A
28.8
N/A
38.4
N/A
64.4
N/A
65.9
N/A
85.4
N/A
97.7
N/A
92.1
N/A
88.0
N/A
86.1
N/A
84.2
N/A
801
N/A
T72.7
N/A
61.9
N/A
49.2
N/A
37.3
N/A
29.0
N/A
26.4
N/A
27.0
N/A

Report No. ESTE-E1708037-4

Source qualification: Normal
POHC(A): 0.171

Frequency(Hz):
I_RMS {Amps):
Crest Factor:
Power Factor:

Tested by: Sid
Test Margin: 100
End time: 15:42:35

50.00
0.828
4.744
0.434

POHC Limit(A): 0.251

Harms{max) 150%Limit S%cof Limit

0.001
0.353
0.001
0.328
0.001
0.296
0.001
0.259
0.001
0.219
0.001
0.181
0.001
0.1489
0.001
0.124
0.001
0.107
0.001
0.094
0.001
0.084
0.001
0.074
0.001
0.063
0.004
0.051
0.002
0.038
0.003
0.027
0.001
0.019
0.001
0.016
0.001
0.016
0.001

1.620
3.450
0.645
1.710
0.450
1.155
0.345
0.600
0.276
0.495
0.230
0.315
0.197
0.225
0.173
0.198
0.153
0.178
0.138
0.1861
0.125
0.147
0.115
0.135
0.107
0.125
0.099
0.116
0.092
0.109
0.086
0.102
0.081
0.096
0.077
0.091
0.073
0.087
0.069

N/A
10.2
N/A
19.2
N/A
25.7
N/A
43.1
N/A
44.2
N/A
57.5
N/A
66.2
N/A
62.7
N/A
60.0
N/A
58.8
N/A
57.4
N/A
54.7
N/A
50.6
N/A
43.4
N/A
34.7
N/A
26.3
N/A
19.9
N/A
17.8
N/A
18.3
N/A

Status

Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
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EUT: Switching Adaptor M/N:FJ-SW20171086000D
Test category: Class-A per Ed. 4.0 (2014) (European limits) Test Margin: 100

End time: 15:42:35
Test duration (min): 2.5 Data file name: H-000680.cts_data

Test date: 2017/8/7

Comment: Full Load
Customer: FUJIA

Start time: 15:39:44

Test Result: Pass Source qualification: Normal

Highest parameter values during test:

Voltage (Vrms): 230.25
I_Peak (Amps): 3.925
I_Fund (Amps): 0.373
Power (Watts): 82.0

Harm# Harmonics V-rms
2 0.053
3 0.463
4 0.043
5 0.079
] 0.013
7 0.084
8 0.021
9 0.103

10 0.016
11 0.107
12 0.010
13 0.092
14 0.007
15 0.097
16 0.009
17 0.088
18 0.008
19 0.0384
20 0.010
21 0.085
22 0.005
23 0.077
24 0.004
25 0.077
26 0.003
27 0.068
28 0.003
29 0.065
30 0.003
31 0.049
32 0.003
33 0.037
34 0.003
35 0.033
36 0.003
37 0.030
38 0.004
39 0.030
40 0.008

T EST Technology Co., Ltd.

Tested by: Sid

Frequency({Hz): 50.00
I_RMS (Amps): 0.828
Crest Factor: 4744
Power Factor: 0.434

Limit V-rms % of Limit
0.460 11.41
2.072 22.35
0.460 9.26
0.921 8.60
0.460 2.77
0.691 12.19
0.460 4.53
0.460 22.35
0.460 3.43
0.230 46.32
0.230 4.27
0.230 39.89
0.230 3.03
0.230 42.26
0.230 3.98
0.230 38.33
0.230 3.46
0.230 36.57
0.230 4.41
0.230 36.84
0.230 2.20
0.230 33.34
0.230 1.69
0.230 33.57
0.230 1.48
0.230 29.65
0.230 1.34
0.230 28.43
0.230 1.36
0.230 21.38
0.230 1.48
0.230 16.02
0.230 1.38
0.230 14.39
0.230 1.39
0.230 13.13
0.230 1.64
0.230 13.20
0.230 3.43

Report No. ESTE-E1708037-4

Status

OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
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4.4. Voltage Fluctuations and Flicker on AC Mains Test

RESULT : Pass(Please refer to the following page)
Test procedure : EN 61000-3-3:2013+A1:2019+A2:2021
Limits : EN 61000-3-3:2013+A1:2019+A2:2021
AC Main
EUT

Power Analyzer
: ' (Compliance Test System)

80cm

EST EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 164 of 204
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Test Data

EUT: Switching Adaptor M/N:FJ-SW20171086000 Tested by: Sid
Test category: All parameters (European limits) Test Margin: 100
Test date: 2017/8/7 Start time: 16:17:24 End time: 16:27:55
Test duration (min): 10 Data file name: F-000685.cts_data

Comment: Full load
Customer: FU JIA

Test Result: Pass Status: Test Completed

Pst; and limit line European Limits

1.00

0.75

w
o ps0

025

T[TTTT[TTTT[TTTT
VSZAZZQ'L*‘

Plt and limit line

0.50

Pit

0.25

TTT [ TTTT[TT1
?Siiligl.*i

Parameter values recorded during the test:
Vrms at the end of test (Volt): 230.16

Highest dt (%): 0.00 Test limit (%): NIA N/iA
T-max (mS): 0 Test limit (mS): 500.0 Pass
Highest dc (%): 0.00 Test limit (%): 3.30 Pass
Highest dmax (%): -0.06 Test limit (%): 4.00 Pass
Highest Pst (10 min. period): 0.185 Test limit: 1.000 Pass
Highest Pit (2 hr. period): 0.081 Test limit: 0.650 Pass
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EUT: Switching Adaptor M/N:FJ-SW20171086000D
Test category: All parameters (European limits)
Start time: 16:30:31

Test date: 2017/8/7
Test duration (min): 10
Comment: Full load
Customer: FU JIA

Test Result: Pass

Pst; and limit line

Data file name: F-000686.cts_data

Status: Test Completed

Tested by: Sid
Test Margin: 100
End time: 16:41:02

European Limits

1.00

0.75

W
o 050

0.25

TTTIT[TTTT[TTTT
LEI:L'FiEH*h

Plt and limit line

050

Pt

025

TTT [ TTTT[TTT
I.EI:L'F'iEi'L*i

Parameter values recorded during the test:

Vrms at the end of test (Volt):
Highest dt (%):

T-max (mS):

Highest dc (%):

Highest dmax (%):

Highest Pst {10 min. period):
Highest Pit (2 hr. period):

EST EST Technology Co.,

230.24
0.00

0

0.00
0.05
0.182
0.079

Ltd.

Test limit (%):
Test limit (mS):
Test limit (%):
Test limit (%):
Test limit:

Test limit:

Report No. ESTE-E1708037-4

N/A
500.0
3.30
4.00
1.000
0.650

MNIA
Pass
Pass
Pass
Pass
Pass
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5. IMMUNITY TEST RESULT

5.1. Description of Performance Criteria:

Performance criteria A

The equipment shall continue to operate as intended without operator intervention. No
degradation of performance, loss of function or change of operating state is allowed
below a performance level specified by the manufacturer when the equipment is used as
intended. The performance level may be replaced by a permissible loss of performance.
If the minimum performance level or the permissible performance loss is not specified
by the manufacturer, then either of these may be derived from the product description
and documentation, and by what the user may reasonably expect from the equipment if
used as intended.

For audio output device: The measured acoustic interference ratio and/or the measured
electrical interference during the test shall be -20dB or better(see notel)

Performance criteria B

During the application of the disturbance, degradation of performance is allowed.
However, no unintended change of actual operating state or stored data is allowed to
persist after the test.

After the test, the equipment shall continue to operate as intended without operator
intervention; no degradation of performance or loss of function is allowed, below a
performance level specified by the manufacturer, when the equipment is used as
intended. The performance level may be replaced by a permissible loss of performance.

If the minimum performance level (or the permissible performance loss), or recovery
time, is not specified by the manufacturer, then either of these may be derived from the
product description and documentation, and by what the user may reasonably expect
from the equipment if used as intended.

Performance criteria C

Loss of function is allowed, provided the function is self-recoverable, or can be restored
by the operation of the controls by the user in accordance with the manufacturer’s
instructions. A reboot or re-start operation is allowed.

Information stored in non-volatile memory, or protected by a battery backup, shall not
be lost.

Note 1: This performance criterion only using for Continuous inducted RF disturbances
and Continuous RF electromagnetic field disturbances item.
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5.2. Electrostatic Discharge Immunity Test

RESULT . Pass
Test procedure : EN55035:2017+A11:2020
Basic standard : EN61000-4-2:2009
Test specification . +/-4.0kV(Contact discharge)
+/-8.0kV (Air discharge)
Number of discharges : > 10(Air discharge for single polarity discharge)
= 10 (Contact discharge for single polarity discharge)
Polarity . Positive/Negative
Performance criterion : B
Test Setup
Date of test : Aug. 17, 2017
Model No. : FJ-SW20170906000D, FJ-SW20171086000D, FJ-SW20173301970D,

FJ-SW20175401200D, FJ-SW20170906000, FJ-SW20171086000,
FJ-SW20173301970, FJ-SW20175401200

Input Voltage : AC 230V/50Hz
Operation Mode . Full Load, Half Load, No Load
Temperature © 27.8°C
Humidity . 48%
Pressure : 101.70kPa
) >1lm ‘| 0.1m Vertical Coupling Plane
* g || . .
ESD Generator g Horizontal Coupling Plane

/

Wall

470kQ x4
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Table 1: Electrostatic Discharge Immunity Test Result

Discharge Location Type of discharge Result
HCP 4 points Contact Pass
VCP 4 points Contact Pass
DC Port 2 points Contact Pass
Slot 1 point Air Pass

Remark: 1. There was no change compared with initial operation during the test.
2. Discharge should be considered on Contact and Air and Horizontal
Coupling Plane (HCP) and Vertical Coupling Plane (VCP).
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5.3. Radio Frequency Electromagnetic Field Immunity Test

RESULT . Pass

Test procedure : EN55035:2017+A11:2020

Basic standard :  EN 61000-4-3:2006+A1:2008+A2:2010

Frequency Range . 80-1000MHz,1800MHz, 2600MHz, 3500MHz, 5000MHz
Performance criterion : A

Test site 866 Chamber

Test Setup

Date of test . Aug. 17, 2017

Model No. . FJ-SW20173301970, FJ-SW20170906000, FJ-SW20175401200,

FJ-SW20171086000, FJ-SW20173301970D, FJ-SW20170906000D,
FJ-SW20175401200D, FJ-SW20171086000D

Input Voltage . AC 230V/50Hz
Operation Mode : Full Load, Half Load
Temperature . 27.6°C

Humidity . 49.8%

Pressure : 101.70kPa

The EUT and its simulators were placed on a turn table which was 0.8 meter above the ground.
The EUT was set 3 m away from the transmitting antenna which was mounted on an antenna
tower. Both horizontal and vertical polarization of the antenna were set on test. Each of the
four sides of EUT must be faced this transmitting antenna and measured individually.

In order to judge the EUT performance, a CCD camera was used to monitor EUT screen.

All the scanning conditions were as follows:

Condition of Test Remarks
1. Field Strength 3 V/m (Severity Level 2)
2. Radiated Signal Modulated
3. Scanning Frequency 80 - 1000 MHz
4. Sweeping time of radiated 0.0015 decade/s
5. Dwell Time at least 3 seconds
EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 170 of 204



Anechoic Chamber

3 Meters
EUT and
peee] ‘H.H. Support System
| |
80cm
—
Power Amp Signal PC System
Generator
Condition of Test Remarks

6. Field Strength 3 V/m (Severity Level 2)
7. Radiated Signal Modulated
8. Scanning Frequency 1800MHz,2600MHz,3500MHz,5000MHz
9. Sweeping time of radiated 0.0015 decade/s
10. Dwell Time at least 3 seconds
)

Anechoic Chamber

3 Meters

EUT and
pones _[Q Support System
| |
80cm
—r
Power Amp Signal PC System
Generator
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Table 2: Radio Frequency Electromagnetic Field Immunity Test Result

- Test Modulated | Freq. | Dwell
Position Frequency Range Level Signal Step | Time Result
Front 80 to 1000 MHz,
Right 1800MHz, AM 80%,
2600MHz, 3V/m 1kHz sine 1% 3s Pass
Rear 3500MHz, wave
Left 5000MHz

Remark: There was no change compared with initial operation during the test.

EST Technology Co., Ltd.
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5.4. Electrical Fast Transient/Burst Immunity Test

RESULT :  Pass

Test procedure : EN55035:2017+A11:2020

Basic standard : EN61000-4-4:2012

Pulse form © Tr/Th=5/50ns

Repetition Frequency : 5 kHz; (100 kHz : only for single lines of xDSL equipment)

Test Duration : 120s

Performance criterion : B

Test Setup

Date of test . Aug. 17, 2017

Model No. . FJ-SW20170906000D, FJ-SW20171086000D, FJ-SW20173301970D,

FJ-SW20175401200D, FJ-SW20170906000, FJ-SW20171086000,
FJ-SW20173301970, FJ-SW20175401200

Input Voltage : AC 230V/50Hz, AC 110V/60Hz
Operation Mode . Full Load, Half Load, No Load
Temperature . 26.3°C

Humidity : 55.5%

Pressure : 101.70kPa

The EUT and its simulators were placed 0.1m high above the ground reference plane which was a
min. 2m*2m metallic sheet with 0.65mm minimum thickness. This reference ground plane shall
project beyond the EUT by at least 0.1m on all sides and the minimum distance between EUT and
all other conductive structure, except the ground plane beneath the EUT, shall be more than 0.5m.

1. For input and AC power ports:
The EUT was connected to the power mains by using a coupling device which coupled the EFT
interference signal to AC power lines. Both polarities of the test voltage should be applied
during compliance test and the duration of the test can’t less than 2 mains.

>0.5m

AC Mains (0.5+£0.05 m)

10cm wood EUT — .
/ , » EFT/B Tester | AC Mains

Wall
Ground referenée plane
80cm
i
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Table 3: Electrical Fast Transient/Burst Immunity Test Result

Class I type
Coupling Ports Coupling Voltage Inject Method | Result
AC Power Ports | L-N-PE +/-1kV Direct Pass

Remark: There was no change compared with initial operation during the test.

Class Il type
Coupling Ports Coupling Voltage Inject Method | Result
AC Power Ports L-N +/-1kV Direct Pass

Remark: There was no change compared with initial operation during the test.

EST Technology Co., Ltd.
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5.5. Surge Immunity Test

RESULT . Pass

Test procedure : EN55035:2017+A11:2020

Basic standard - EN 61000-4-5:2014

Pulseform I Tr/Td =1.2/50us

Test Duration . 60s

Performance criterion : B

Test Setup

Date of test . Aug. 17, 2017

Model No. . FJ-SW20170906000D, FJ-SW20171086000D, FJ-SW20173301970D,

FJ-SW20175401200D, FJ-SW20170906000, FJ-SW20171086000,
FJ-SW20173301970, FJ-SW20175401200

Input Voltage : AC 230V/50Hz, AC 110V/60Hz
Operation Mode . Full Load, Half Load
Temperature . 24.6°C

Humidity . 51.5%

Pressure :101.70kPa

2Q effective output impedance of the generator was used for L-N test.12 Q effective output
impedance of the generator was used for L-PE,N-PE test.

5 positive and 5 negative (polarity) tests were applied successively synchronized to the voltage
phase 90° , 270° to L-N respectively. The repetition rate was 1 per minute during test.

1. For input and AC power ports:
The EUT was connected to the power mains by using a coupling device which coupled the surge
interference signal to AC power lines. Both polarities of the test voltage should be applied
during compliance test and the duration was 1 minute.

2. For signal lines and control lines ports:
None.

3. For DC input and DC output power ports:
None.

AC Main

EUT R AC Main

Test Generator

80cm
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Table 4: Surge Immunity Test Result

Class I type
Coupling Phase / Result
Coupling Ports Coupling Voltage

Ping Ping J 0° 90° 180° 270°
L-N +/-_1kV Pass Pass Pass | Pass

Direct
AC power ports | L-PE +/-_2kV Pass Pass Pass Pass

Direct
N-PE +/-_2kV Pass Pass Pass | Pass

Direct

Remark: There was no change compared with initial operation during the test

Class Il type

Coupling Ports

Coupling Voltage

Coupling Phase / Result

00

90°

180°

270°

AC power ports

L-N

+/-1kV
Direct

Pass

Pass

Pass

Pass

Remark: There was no change compared with initial operation during the test

EST Technology Co., Ltd.
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5.6. Injected Currents Susceptibility Test

RESULT . Pass

Test procedure : EN55035:2017+A11:2020

Basic standard . EN 61000-4-6:2014

Test specification : 3Vrms,3Vrm.s-1Vr.m.s, 1Vr.m.s,

AM 80%, 0.15 MHz - 10 MHz, 10 MHz — 30 MHz,
30 MHz — 80MHz

Performance criterion : A

Test Setup

Date of test . Aug. 17, 2017

Model No. : FJ-SW20170906000D, FJ-SW20171086000D, FJ-SW20173301970D,

FJ-SW20175401200D, FJ-SW20170906000, FJ-SW20171086000,
FJ-SW20173301970, FJ-SW20175401200

Input Voltage . AC 230V/50Hz, AC 110V/60Hz
Operation Mode : Full Load, Half Load
Temperature . 23.6°C

Humidity o 49%

Pressure : 101.70kPa

The EUT were placed on an insulating support 0.1m high above a ground reference plane. CDN
(coupling and decoupling device) was placed on the ground plane about 0.3m from EUT. Cables
between CDN and EUT were as short as possible, and their height above the ground reference plane
were between 30 and 50 mm (where possible).

The frequency range was swept from 0.15 MHz - 10 MHz, 10 MHz — 30 MHz and 30 MHz —
80MHz using 3V, 3V - 1V, 1V signal level, and with the disturbance signal 80% amplitude
modulated with a 1KHz sine wave.

The dwell time of the amplitude modulated carrier at each frequency shall not be less than the time
necessary for the EUT to be exercised and to respond, but shall in no case be less than 0,5s. The
sensitive frequencies (e.g. clock frequencies) shall be analyzed separately.

50Q TERMINATOR

AE
CDN || EUT CDN |—— AC Mains
4_
0.1m }
. -
Signal Power
Generator Amplifier
Personal Computer Control System
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Table 5: Injected Currents Susceptibility Test Result

Coupling ports \(/;)Ir;ag)e Modulation FS:ES Dt\:vrf]g Cr?:é%l]i:g Result
3V Pass
AC power ports 3V-1V 1% 3s CDN Pass
1V Aﬁ/'l"gé% Pass
DC power ports / / / EM Clamp /
Signal/control / / / EM Clamp /

Remark: There was no change compared with initial operation during the test

EST Technology Co., Ltd.
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5.7. Power Frequency Magnetic Field Immunity Test

RESULT

Test procedure
Basic standard
Test specification

Performance criterion

Test Setup
Date of test
Model No.

Input VVoltage
Operation Mode
Temperature
Humidity
Pressure

Pass

EN 55035:2017+A11:2020
EN 61000-4-8:2010

1 A/m

A

Aug. 17, 2017

FJ-SW20170906000D, FJ-SW20171086000D, FJ-SW20173301970D,
FJ-SW20175401200D, FJ-SW20170906000, FJ-SW20171086000,
FJ-SW20173301970, FJ-SW20175401200

AC 230V/50Hz

Full Load, Half Load

24.6°C
42%
101.70kPa

The EUT was subjected to the test magnetic field by using the induction coil of standard dimensions

(Im*1m). The induction coil then was rotated by 90° in order to expose the EUT to the test
field with different orientations.
EUT and
Support System
| ]
Magnetic Field | :
Tester AC Mains
[ ]
—

Table 6: Power Frequency Magnetic Field Immunity Test Result

Test Level DE ef:t?gn Coil Orientation | Criterion Result
1A/m 5 mins X A Pass
1A/m 5 mins Y A Pass
1A/m 5 mins Z A Pass

Remark: There was no change compared with initial operation during the test

EST Technology Co., Ltd.
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5.8. Voltage Dips and Short Interruptions Immunity Test

RESULT : Pass

Test procedure : EN55035:2017+A11:2020
Basic standard : EN 61000-4-11:2004

Test specification : 0%UT ; 0.5P, Criterion: B

70%UT; 25P/30P, Criterion: C
0%UT; 250P/300P, Criterion: C

Test Setup

Date of test . Aug. 17, 2017

Model No. : FJ-SW20170906000D, FJ-SW20171086000D, FJ-SW20173301970D,
FJ-SW20175401200D, FJ-SW20170906000, FJ-SW20171086000,
FJ-SW20173301970, FJ-SW20175401200

Input Voltage : AC 230V/50Hz, AC 110V/60Hz

Operation Mode : Full Load, Half Load

Temperature . 23.6°C

Humidity . 48%

Pressure : 101.70kPa

The interruptions was introduced at selected phase angles with specified duration.
Recorded any degradation of performance.

AC Mains_ "Main Interference | A Mains
EUT > _
Simulator |
I 1
80cm
i .
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Table 7: Voltage Dips and Short Interruptions Immunity Test Result AC 230V/50Hz

Test Level Voltage Dips &
Short Interruptions | Duration (in period) | Criterion Result
% UT % UT
0 100 0.5P B PASS
70 30 25P C PASS
0 100 250P C PASS

Remark: The EUT was Stopped during the test, but self-recoverable after the test.

Table 7: Voltage Dips and Short Interruptions Immunity Test Result AC 110V/60Hz

Test Level Voltage Dips &
Short Interruptions | Duration (in period) | Criterion Result
% UT % UT
0 100 0.5P B PASS
70 30 30P C PASS
0 100 300P C PASS

Remark: The EUT was Stopped during the test, but self-recoverable after the test.

EST Technology Co., Ltd.
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6. PHOTOGRAPHS OF TEST SET-UP

6.1.Set-up for Conducted Emission at the Mains Terminals Test

6.2.Set-up for Radiated Emission Test

- = e -
— - R — >
T =2 Ay 48
- = 3 3 e
":.Cﬂ' Sy - -~ -,
Rar e e .
S 1 e
Barr
% - B :
B . Aas e
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6.3.Set-up for Harmonic Current Emissions and Flicker on AC Mains Test

6.4.Set-up for Electrostatic Discharge Immunity Test
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6.5.Set-up for Radio Frequency Electromagnetic Field Immunity Test

6.6.Set-up for Electrical Fast Transient/Burst Immunity Test
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6.7.Set-up for Surge Immunity Test

6.8.Set-up for Voltage Dips and Short Interruptions Immunity Test
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7. PHOTOGRAPHS OF THE EUT
FJ-SW2017xxxyyyy Series
Figure 1

General Appearance of the EUT
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Figure 2
General Appearance of the EUT
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Figure 3
General Appearance of the EUT
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Figure 4
Inside View of the EUT
M/A: FJ-SW20170906000 (Y
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THeat shrinkable tube used on earthing wire is optional,
which does not affect the EMC test

EST Technology Co., Ltd. Report No. ESTE-E1708037-4 Page 187 of 204



90 60 70 80 90

40

EST Technology Co., Ltd.

Figure 5
Inside View of the EUT
M/A: FJ-SW20170906000 (Y)

Figure 6
Inside View of the EUT
M/A: FJ-SW20170906000 (Y+Y)

THeat shrinkable tube used on earthing wire is optional,
which does not affect the EMC test
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Figure 7
Inside View of the EUT
M/A: FJ-SW20170906000 (Y+Y)
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Figure 8
Inside View of the EUT
M/A: FJ-SW20171086000 (Y)

THeat shrinkable tube used on earthing wire is optional,
which does not affect the EMC test
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Figure 9
Inside View of the EUT
M/A: FJ-SW20171086000 (Y)
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Figure 10
Inside View of the EUT
M/A: FJ-SW20171086000 (Y+Y)

THeat shrinkable tube used on earthing wire is optional,
which does not affect the EMC test
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Figure 11
Inside View of the EUT
M/A: FJ-SW20171086000 (Y+Y)

Figure 12
Inside View of the EUT
M/A: FJ-SW20173301970 ()

THeat shrinkable tube used on earthing wire is optional,
the EMC test
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Figure 13
Inside View of the EUT
M/A: FJ-SW20173301970 (Y)

Figure 14
Inside View of the EUT
M/A: FJ-SW20173301970 (Y+Y)

THeat shrinkable tube used on earthing wire is optional,
which does not affect the EMC test
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Figure 15
Inside View of the EUT
M/A: FJ-SW20173301970 (Y+Y)
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Figure 16
Inside View of the EUT
M/A: FJ-SW20175401200 (Y)
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THeat shrinkable tube used on earthlng wire is optional,
which does not affect the EMC test
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Figure 17
Inside View of the EUT
M/A: FJ-SW20175401200 (Y)

Figure 18
Inside View of the EUT
M/A: FJ-SW20175401200 (Y+Y)

A,

THeat shrinkable tube used on earthing wire is optional,
which does not affect the EMC test
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Figure 19
Inside View of the EUT
M/A: FJ-SW20175401200 (Y+Y)

FJ-SW2017xxxyyyyD Series
Figure 20

General Appearance of the EUT
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General Appearance of the EUT

General Appearance of the EUT

Figure 21

Figure 22
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Figure 23
Inside View of the EUT
M/A: FJ-SW20170906000D (Y)
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Figure 24
Inside View of the EUT
M/A: FJ-SW20170906000D (Y)
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Figure 25
Inside View of the EUT
M/A: FJ-SW20170906000D (Y+Y)

Figure 26
Inside View of the EUT
M/A: FJ-SW20170906000D (Y+Y)
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M/A: FJ
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M/A: FJ
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Figure 27
Inside View of the EUT
-SW20171086000D (YY)

Figure 28
Inside View of the EUT
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Figure 29
Inside View of the EUT
M/A: FJ-SW20171086000D (Y+Y)
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Figure 30

Inside View of the EUT

M/A: FJ-SW20171086000D (Y+Y)
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Figure 31
Inside View of the EUT
M/A: FJ-SW20173301970D (Y)
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Figure 32
Inside View of the EUT
M/A: FJ-SW20173301970D (Y)
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Figure 33
Inside View of the EUT
M/A: FJ-SW20173301970D (Y+Y)

Figure 34
Inside View of the EUT
M/A: FJ-SW20173301970D (Y+Y)
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M/A: FJ
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Figure 35
Inside View of the EUT
-SW20175401200D (YY)

Figure 36
Inside View of the EUT

-SW20175401200D (Y)
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Figure 37
Inside View of the EUT
M/A: FJ-SW20175401200D (Y+Y)

Figure 38
Inside View of the EUT
M/A: FJ-SW20175401200D (Y+Y)

EST Technology Co., Ltd.

w uimw _%’
Y E
ol i -

o

End of Test Report

Report No. ESTE-E1708037-4 Page 204 of 204



